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Ilepexnan ykpaiHCchbK0I0 MOBOY0, aBTEHTHYHICTD SIKOTO HiATBEPIKEeHA YIIOBHOBAKEHOIO
ocoboro 3assuuka (Torounuk T.B.),

IHCTPYKHIT Mpo 3acTocyBanAsA JiKapCHKOro 3aco0y, 3aTBepP/IKeHO) 3riAHO0 3 HOPMATHBHAMH
BUMoramu Kpainn 3assauxa/Bupobnuka a6o kpainn, PeryJIsiTOpHUIL opran sxoi
KEPYETHCsI BUCOKHMH CTaHAAPTAMM SIKOCTI, IO BiIMOBINaOTEL cTangapTam,
pexomennosanum BOO3

Koporka xapakrepucraka aikapebxoro 3aco0y

1. HA3BA JIIKAPCBKOI'O 3ACOBY
Boumibpic 5 Mr, TabiieTku, BKpUTI MITIBKOBOO 060IOHKOIO
Bomnibpic 10 Mr, TabneTku, BKPHTI ILTIBKOBOO 060TOHKOIO

2. SIKICHUHM TA KIJIbKICHUAN CKJIAJL

Bonibpic 5 Mr, TabieTkH, BKPHTI IiBKOBOIO 060T0HKO0
1 Tabnerka MicTHTE 5 Mr amOpiserTany.

Boni6pic 10 Mr, TabieTky, BKPUTI IIiBKOBOIO 060I0HKOO
1 Tabnerka mictuTs 10 Mr aMGpizenTany.

JonoMiKHI PEYOBHHH 3 BiIOMOIO J€IO:

BoniGpic 5 Mr, Tabnetky, BKpHUTI IUTIBKOBOK 06010HKO0

1 rtabnetka MmictuTh npubamM3HO 935 Mr IaKTO3UMOHOriApat, npubmasao 0,25 Mr nemuTHHY
(coesoro) (E322) ta mpubmmsno 0,11 Mr naxy amroMiHieBOro Ha OCHOBI OapBHHKa YOPHOI'O
gapiBroro (E129).

Bonibpic 10 Mr, TabneTku, BKpUTI IIiBKOBOK 060 I0HKOO

1 Tabnerxka mictuth npubmmsEo 90 Mr JIAKTO3UMOHOT1ApaT, npubmazro 0,25 Mr nemuTHAY
(coeBoro) (E322) Ta mpuGnusno 0,45 Mr jaKky amiOMiHi€BOTO HA OCHOBI OapBHHKAa YOPHOTO
gapiBaoro (E129).

[oBuuii cnmcok momOMDKHEX PeYOBHH IUB. y po3aimi 6.1.
3. JIKAPCBKA ®OPMA

Tabnerxu, Bputi W1iBKOBOIO 0G010HKOIO (TAbIETKH).

BouniGpic S mr, Tab1eTKH, BKPHTI ILTiBKOBOO 0GOJIOHKORO .
JlBoomykma Tabnerka 6migo-poskeBoro KOIIbOPY, KBanpartHoi /hops
000JI0HKOFO, 3 TpaBitoBaHHAM «GS» 3 0HOTO Goky, Ta «K2C» 3 iHImoro.

{
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Bomi6pic 10 mr, TabaeTku, BKPHTI IUTIBKOBOIO 000II0HKOIO )
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E Cpuyuys

JlBoonykna TabneTka TEMHO-POKEBOIO KOIBOPY, OBATHLHOI GopMH, BKpHTa IIIIBKOBOIO
oGonomnkoro, 3 rpasiroBansam «GS» 3 oaHoro 6oky, Ta «KE3» 3 iHmoro.

4.  KJIIHIYHI XAPAKTEPUCTHKH
4.1 IlokasanHs 10 3aCTOCYBAHHS

Bonibpic nupusnasenuit nms nikysanns neresesoi aprepiaisnoi rineprensii (JIAT) y gopocmux
nauieHtTis 3 ¢yskiioansHuM knacom BOO3 (OK) II-III, sxmoyaroun 3aCTOCYBaHHS B
xomOiHoBaHOMY 7iKyBaHHi (1uB. posnin 5.1). ITpemapar Takox eQEeKTUBHUI NpH iTionaTHymii
JIAT" (IJTAT) Ta JIAT, noB’si3aniit 3 XBOpoGOIO CIOTYYHOT TKAHHHH.

4.2 Cnpoci6 3acTocyBanHs Ta T03H
Tepanis mae npoBomHTHES JliKapeM-creniamicTom 3 JIAT.

O3YBaHHS
Mownomepanisa ambpizenmarom
Bonibpic ¢t npuiiMati nepopalibHo, HOYAHAIOYH 3 J031 5 MI OJHH pa3 Ha 100y, siKa Moxe OyTH
30inpmena 10 10 Mr Ha 106y 3ale)HO BiX KITiHIYHOT BiAmOBIAL Ta IEPEHOCHMOCT].

Ambpizenman y kombinayii 3 madaraginom

Ilpu 3actocysanni B komGinanii 3 Tapanadinom Bomibpic crix TeTpyBats 10 103u 10 Mr oxuH pas
Ha 100y.

Y nocmipkensi AMBITION nauienTs oTpumyBami 5 Mr aM6piseHTaHy IO HS MPOTATOM HOEPIIAX
8 THXHIB IlepeJl THTPYBAaHHAM 10 10 MI' 3aJI€XHO Bil MepeHOCHMOCTI (IHB. posnin 5.1). Ilpu
3acTocyBaHHI B KomOinauii 3 Tanamadinom nanientam 6ymo mpusHadeHO 5 MT amOpizeHTaHy Ta
20 mr Tananadiny. 3anexHo Bix nepeHocUMocCTi fo3a Tananadiny Gyia 36imbmena 1o 40 mr 4yepes
4 THKHI, @ 1032 ambpisenTany — 10 10 Mr gepes 8 TixmiB. [Torax 90 % manieHTiB TOCATITH LHOTO.
J0o3u TakoX MOXKYTB OYTH 3MEHIUEH] 3alIEKHO BiJl IIEPEHOCHMOCTI.

OGMesxeni nani 103BONSIOTH IPUIYCTHTH, IO Pi3Ke IPAMHHEHHS 3aCTOCY BAHHS amOpizeHTaHy He
noB’s3ane 3 noripmenasM JIAT .

[Ipu oxnmouwacHomy 3acTocyBammi i3 IMKIOCHOpHHOM A, 1032 aMOpi3eHTaHY MOBHHHA Oyru
3MEHIIEHA JI0 5 MI' O/{HH a3 Ha 100y, a NAli€HT IOBHHEH 3HAXOUTHCE ITi/{ peTeIbHAM HATTIAI0M
(ouB. po3ninu 4.5 Ta 5.2).

OcobuBi rpynu nanicHTiB

Hayienmu nimuv02o 6ixy

Kopurysanns 103m Be noTpiGHe B nauienTis y Bini crapme 65 poxis (auB. posain 5.2).
llayienmu 3 nopywennsm @yuxyii nupox

Kopurysanus mo3m He motpiGHe B NANieHTIB 3 MOPYIICHHM ysKuil HUPOK (muB. posmin 5.2).
Icaye oOmexenuii mocBiz 3acTocyBanHs aMOpiseHTaHy B 0Ci6 3 BaKKHMH NOpYIIEHHAMH QYHKIT
HUPOK (KIipeHe KpeaTnHiny < 30 MI/XB); HEOOXIHO 3 06epEKHICTIO IPOBOHTH Tepariio B mii
TpyIi Ta OpHALISTH T 0coGIUBY yBary, SKIIo xo3a aMmOpizeHTany 36UIbmyeThcs 10 10 Mr.
Iayienmu 3 nopywennsm gyuxuii newinxu

AMOpi3eHTaH He BHBYaBCA B 0ci6 3 mopymeHHsMH (YHKUIl HediHkm (13 abo 6e3 umpo3y).
OcCKinbKM OCHOBHMMH NUTSXaMH MeTaGoIi3My aMGpi3eHTaHy € IMIOKYPOHYBAHHS Ta OKHCICHHS 3
TIONAMBIIAM BHBE/IEHHAM 3 JKOBYIO, MOXKIIMBE NOTIipIIEHHS NeYiHKOBOI HegoctatHocTi (Cmax i
AUC) nin BrumBoM ambpizentarny. Tomy amGpizeHTan He cin BXKMBATIL JALIEHTAM 3 BaKKHMA

NOPYIICHHAMA (QyHKIi] newinkH abo KIHIYHO 3HAYYIMMH i ABULIEHUME. fIEYiHKQBUMHM

ff);'iriiﬁB .
i

aminoTpatcdepasamu (Ginpm HiX y 3 pasu Bix BepxHbOT Mexi HOpM# (3xBM
4.3 12 4.4). g/

iTH IEE
Besnexa ta edexruBHicTs aMOpizeHTaHy B miTelt Ta MiLTITKIB BiKOM 116 1
Kninivni rani Hegoctynsi (uB.posin 5.3)
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Crnoci6 3acTocyBanHs
PexomennyeTscst koBTaTH TabNeTKH HimMMH, 3 Tkelo abo Ge3 wei. He pexomemyerbes
PO3JIaMyBaTH, po3apodIaTH ab0 PO3KOBYBATH TAOICTKH.

4.3 Hpomuom&annﬂ

IligBamena ‘:IyTJII/IBICTb A0 410401 PeYOBHHM, JI0 coi, abo J10 IHIIWX KOMIIOHEHTIB Mperapary,
[IEpEpPaxoBaHmux y pozmm 6.1.

Barituicts (nus. po3mn 4.6).

KiHkn pepTUIBHOTO BiKY, SKi HE BUKOPHCTOBYIOTh HazIHOT KORTpanenmil (mus. posaind 4.4 Ta
4.6).

I'pyane BurofjoByBasHs (4B, po3zii 4.6).

Basxka nedinkosa HeJocTaTHICTS (i3 260 Ge3 uuposy) (mB. po3min 4.2).

Buxinni 3HadeHHA [NEYiHKOBAX aMiHoTpaHcepas (acnapTaTamHOTpch@epasH (ACT) Ta/abo
ananinaminorpancdepasu (AJIT)) > 3xBMH (uus. posznimu 4.2 ta 4.4).

Inionarnannii nerenesmit ¢piGpos (1JIP), 3 aGo Ge3 BTOpUHHOT TereHeBoi rineprensii (1us. Joleki thit
5.1).

4.4  OcobamuBocCTi 32CTOCYBAHHSA
AMOpi3eHTaH He BHBYABCS B JOCTATHBLOI KUTBKOCTI MAIIIEHTIR A7 BCTAHOBJICHHS CIIiBBIIHOINCHHS
kopucTi Ta pu3uky npu JIAT pyukuionansroro kmacy BOO3 1 .

EdexruBnicts ambGpisenrany sk MOHOTepani'f He Oyna BcTtaHOBNeHa B marieHTtiB 3 JIAT
(pyHKmoHanLHoro knacy BOO3 IV. Slkmo kmiHi9HM# CTaH NOripIIyeTHCs, CIiJ BPaXOBYBAaTH
Teparito, IKa pEKOMEHTY€ThCS IIPH BAKKiH CTalil 3aXBOPIOBAHAS (HANPUKIAL, ENIOIPOCTEHOI).

[leginkoBa GyHKIIsN

Hopymenus dynxuii newimku mor’szami 3 JIAI. Tlpm sactocysammi amGpisentany
CIIOCTEpPIrannch BHUNIAAKH, IIOB's3aHI 3 AYTOIMYHHHMM TelIaTHTOM, BKIIOYAIOUH MOMK/IMBE
3arOCTPEeHHS ICHYIOYOTO ay'roiMyHHoro TENAaTHTy, MONIKODKEHHS NEYiHKH Ta IiBAIIEHHS
NEYiHKOBUX (DEPMEHTIB, IO MOTEHI{HO OB s3aHi 3 Tepamem (I[HB posminum 4.8 ta 5.1). Tomy
PIBEHB MEYiHKOBHX aM1H0Tpchq)epa3 (AJIT 1 ACT) CJIiJI OILIHIOBATH /10 TMOYATKy NpHOMY
amOpi3eHTaHy, i TIKyBaHHS He CJIiJ IPOBOMTH B NAIli€HTIB 3 BUXitHuMu 3HauenasaMu AJIT Ta/a6o
ACT > 3xBMH (nuB. po3uin 4.3).

[lamienTH TOBMHHI 3HAXOAWTHCH I HAIJSAOM INOJO O3HAK IOMIKOKEHHS MEYiHKH Ta
PEKOMEHIYEThCH LIOMICSTUHAM KOHTPOJIb plBHlB AJIT ta ACT. SIkmo B naiti€eHTiB PO3RHBAETHCS
cTifike, He3’sicOBaHe, KJIHIYHO 3HAYYLIE IIiIBUILCHHS piBaa AJIT i/abo ACT, abo, skmo
nigumenas AJIT ta/a6o ACT CYNPOBOJUKYETBCA O3HAKAMH 200 CHMIITOMAMH HOIIKODKECHHS
HEeYiHKH (Hanpm(naz(, )KOBTﬂHHHH) meBaHHa aM6p13eHTaH0M CJTiJ] IPUTIHHUTH.

VY nauiesTiB 63 KIHIYHHX CHMITOMIB MOIMIKOKEHHS NEYiHKH ab0 YKOBTSHMUII plIIleHHSI Ipo
TIOBTOPHE [PH3HAYEHHs aMOPi3€HTaHy CJIiJ| MPHAMATH ITiCIA HOpMAaTizadii piBHS MEYiHKOBHX
tepmenTiB. PekOMEHyeThCS KOHCYIIBTAIIS IeIaToNIoTa.

Konnentpatitist reMmoriio0iny
3HIDKCHHS KOHUEHTpalifl TIeMorno0iHy Ta IeMaTOKPHTY IIOB'SI3YETHCS 3 AHTATOHICTAMM
penenTopis engoteniny (APE), Bkmouaroun aM6piaeHTaH Bimpuricts muX 3HUKEHL BHSBICHO
IPOTATOM HEPHIMX 4 TWKHIB JIKYBaHHS, i ICJA IBOTO IeMOrnobiH 3araiom crabimizyBaBes.
Cepenne 3HIKEHHS Bif BUXiqHOTO 3Ha4eHHs (Big 0,9 10 1,2 r/wn) y KoHIeHTparlisx reMorn061Hy
30epiranock mpoTsirom 4-x pOKlB IIlKYBaHHH amOpizeHTaHOM IpH  TPUBATIOMY BII[KpI/ITOMV
npoaomfceﬁm 0a30BHX KTiHIYHEX Jgociuimkens 3 ¢aszu. Y micApeecTpaiiiHomMy 1epioni
[OBLIOMIISUIOCK PO BHITAAKH aHeMil, siki notpeGysamu Tpancdy3ii epm*poun'rapﬂm MacH (muB.
po3zin 4.8). AT

He PEKOMEH/IYEThCs [IOYHHATH .TIIKYBaHHﬂ aMOpi3eHTaHOM HaII1€H’I'1Bi3 KJHHPIHO 3Ha‘
anemiero. PeKOMEHIYEThCS BHMIPIOBATH piBeHb reMorno61Hy Ta/a60 remaToKpmy "
NiKyBaHHs aMOpi3eHTAaHOM, HAlpuKIal, depe3 | Micsimb, 3 micsui Ta epm
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BIITIOBIIHO J10 KJIHIYHOI IPAKTHKH. SIKIIO cnocreplraen,cx KJIIHIYHO 3HAyINe 3HWKCHHS PIBHS
reMoryiodiny abo reMaTOKpHUTY Ta BHKIIOYAFOTHCS 1HINI NPHYMHH, CIIiJI 3MEHIIHTH 103y abo
OpUIMHATA JiKyBaHHs. Yactota aHemil 30iibinyBanack npu m03yBaHHi amOpiseHTaHy B
xomOinanii 3 Tamanadizom (15 % gactora nobiunmux edeKTiB) y NOPIBHAHHI 3 HACTOTOO aHeMil
IIPH BUKOPHCTaHHI aMOpizenTany ¥ Tananadiny sk MoHoTepanii (7 % Ta 11 % Bianmosiano).

3aTpuMKa PIIAHH

[Ipn Buxopucranni APE (auraromict peuentopiB eHIOTENiHy), BKIIOYaOuH aMOpi3€HTaH,
crioctepirammick nepudepuuni HabpskH. Bimburicts BHnaakis uepudepHUHOro HaOPSKy NpH
KIHIYHIX TOCHIUKEHHSX 3 aMOpiseHTaHoM OyIH JIErKMMH abo CepeJIHbO] BAJKKOCTI, X04a BiH
MOXKe CHOCTCplFaTHCﬂ 3 OLITBINOO YaCTOTOXO Ta TSUKKICTIO Y XBOPHX > 65 poKiB. Y KOPOTKOYACHMX
KIIHIYHAX ~JIOC/I/UKEHHAX HacTille MOBIZOMIANOCH Tpo nepubepudnuii HAGPIK IIpH
BuKopucTannl 10 Mr ambpizenrany (nus. posmin 4.8).

Bynu orpumanmi micnsgpeecTpauifini 3BiTH Tpo 3aTPHMKY pPIIMHH, IO BHHHKAE [POTAIOM
JEKLUIBKOX THIKHIB IIICIISI [IOYATKy JNiKyBaHHA aMOpi3€HTAHOM, 1 B JESKKMX BHIAIKAX BHMATaIH
BBEJICHHS CedoTiHHOro 3acoly abo rocmiTamisamii Ui Kopekuii pimueu abo JKyBaHHS
ZIEKOMIICHCOBAHOI CepIeBOi HEJOCTATHOCTI. SKINO B MaIi€HTIB iCHYE BillOME NepeBaHTaXeHHS
PiIMHOIO, IeH CTaH CIiJl CKOPHTYBATH TaK, K KIIHIYHO JOLIBHO, IEPI Hi% MOYHHATH TiKYBAHHS
aMOpi3eHTaHOM.

SIxmio KIHIYHO 3HAYyINa 3aTPHMKA PIIMHA PO3BHBAECTHCH M1/l Yac Teparii aMOpi3eHTaHoM, 3 abo
0e3 HasBHOCTI BiANOBiMHOro 30UIBIIEHHS Bard, CIifi NPOBOJMTH TOMANBUIY OLIHKY, INOG
BU3HAYMTH YH CIIPOBOKOBAaHO Ie¢ amOpizeHTaHoM abo CepreBO0 HENOCTATHICTIO, a TaKOX
MOXKJIMBY IIOTpedy B crielialbHOMY JiKyBaHHI ab0 IpuUITHHeHH] Teparnii ambpizenranom. Yactora
nepudepruyHEX HaOpskiB 30idbIIyBaack NIpH H03yBaHHI aMmOpi3eHTaHy B KomOiHamii 3
taganapinom (45 % 4vactora mobOivHMX edeKTiB) y HOPIBHAHHI 3 YACTOTOK Tepu(epPUIHHX
HaOpAKIB IpH BHKOPHCTAHHI amOpiseHTaHy ¥ Tajanadiny sk Momortepamii (38 % Tta 28 %
BiamoBigHo). YacToTa BHHUKHEHHS nepudepuunoro Habpsky Oyna HaibiNLIIOKw OpPOTITOM
IEPINOTO MICSLS JTIKYBaHHS.

XiHKH GepTHIEHOIO BIKY
Jlixysannsa BoniOpicoM He MOBHHHO TMPOBOJUTHCH Y JKIHOK (PePTHILHOIO BiKY, SKINO TLTBKA
pe3yJbTaT TECTy Ha BariTHICTH Ileped IIOYATKOM JIKYBAHHS HE € HEraTHBHHAM Ta
BHKOPHCTOBY€ThCSl Ha/lliHa KOHTpanenuis. SIKIo € CYyMHIBH IMOAO TOTO, SKa HOPaaa Moo
KOHTpaleniii NoBuHHa OyTH HaJaHa KOHKPETHOMY MAUIEHTOBI, C/IiJ IPOKOHCYIBTYBATHCS 3
TIHEKOJIOTOM. PeKOMeH Ty Thes IPOBEACHHS [IOMICSYHAX TECTIB HA BATITHICTE IiJ] Yac JiKyBaHHS
amOpiseHTanom (uB. posainu 4.3 1a 4.6).

Benookmoziitia XBopoba Jieresb

[osigommanoca npo BHNaAKH HaGPAKY JICTCHIB IIPH BUKOPHCTAHHI Ba30IUIATYIOYHX JIIKAPCHKUX
3aco0iB, Takux sk APE, mpy 3acTocyBaHHI B Mali€HTIB 3 BEHOOK/IIO31HEOI0 XBOPOOOKO JIEr€HE.
Omxe, saxmo B namientis 3 JIAIT posuBaeThcs TOCTpHH HaOpsK JereHiB IpH JiKyBaHHI
aMOpi3eHTaHOM, CJIiJl BpPaXOBYBATH MOXKITHBICTH BEHOOKIIO31HHT XBOPOGH TereHs.

OnHouacHe 3aCTOCYBAHHS 3 IHIHMH JIKAPCHKHMH 3ac00aMu

[lamienTn, AKi OTPUMYIOTH Tepamniro aMOpi3eHTAHOM MOBHHHI 3HAXOJWTHCH T pPETETbHHM
HAIJIAI0M ILI 9ac TI0YaTKy JiKyBaHHS pudaMIminuaoM (IuB. posainu 4.5 Ta 5.2).

Jo1aTkoBi pedyoBHHH

Tabnerkn Bomnibpic mictate naxrosy. IlamieHTH 3 piakicCHEME ClaikoBUMH NpobreMaMu
HEIEPEHOCHMOCTI ranakTo3u, Aedimury nakrazu Jlamma yu MansabcopOmii TII0K030-TranakTo3
HE NOBHHHI IPUAMATH I[eH NiKapChKHid 3aci0.

Tabmetkn BomiGpic MicTATE 1aK amoMiHieBUi Ha OCHOBI GapBHUMKa YepBoHOTrO YapisHoro (E129),
AKMH MOKE BUKJIMKATH alepridHi peakiii.

Tabnetku Bon16plc MICTSTE JIEIUTHH, OTPUMaHHH 3 cof. AM6p13€HTaH HE cmq BHKOpHCTOByBam
SKIIO B [AIIEHTA iICHYE MIBHIIEHA Yy TIUBICTH 10 coi (IuB. po3minm 4.3). . § o,
HlKapCbKI/H/I 3acib Bonibpic mictuTh MeHIne 1 MMOITH HaTpiro (23 Mr) Ha )103y, I_T06TO Hpax ‘Htmo
BUILHMIL BiJ HATPIIO. VAL

4.5 Bszaemopis 3 inmumMu JiKapchKHMH 32c00aMH Ta iHINI BHIH B32E)
HEPIBHKK BIOAlny
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AwmOGpizentan He inribye Ta He iHIyKye dasu I abo Il dhepmenTis, mo MeTaGoM3YIOTE JHKapChKi
3acO0H, pH KIIHIYHO 3HAYMMIH KOHNEHTpalii B HeKIIHIYHHX AOCTiIKEHHIX in Vitro Ta in vivo,
IO CBITYHTH PO HU3BKME TMOTeHNian aMOpi3eHTaHy 1010 3MiHT Ipodinto TIKAPCHKEX 3ac0BiB,
K1 MeTabo3YIOTECS UMK [IIIXAMH.

IMorennian amOpiseHTaHy wioxo iHAykii axtuBaocTi CYP3A4 JIOCII/UKYBABCAd B 3I0POBHX
700pOBOIBIIB, 1 Pe3yIbTATH [OKA3al¥ BiACYTHICTH IHIYKTHBHOTO edexry amOpiseHTaHy Ha
13oepment CYP3A4,

Lnknocmopun A

Cranionaphe 0iHOYaCHE BBE/IEHHs aMOpi3eHTaHy Ta MKIOCTIOPHHY A IPH3BEIO [0 361TbIIeHH s
CKCTIO3HIIT aMOpi3eHTaHy B 3[0pOBHX NOGPOBONBIIB y 2 paszu. Ile Moxe OyTu mor’s3amo 3
IHriOyBaHHAM IIMKIOCIIOPHHOM A TPaHCIIOPTEPIiB Ta META0OIITHHX depmenTiB, ki 6epyTh yuacTs
y bapmakoxineTnri amGpizenTany. ToMy 103a aMOpiseHTaHY HOBHHHA GYTH 3MEHIIEHA 10 5 MI
OMH pa3 Ha JOOy NpH OJHOYACHOMY BBEJEHHI 3 LUKIOCTIODHHOM A (IMB. PO3ZiN 4.2).
Bararopasosi no3m amOpiseHTtany He BHOIMBAIOTL HA €KCIO3HILIO IHKJIOCIIOPUHY A, 1 HeMae
HEOOXITHOCTI B Pery/IIOBaHHI 1031 IMKIOCTIOPHHY A.

Pudamminma

Croinbre BBenenns pudamninuny (iHribitopa TpaHCTIOPTHOTO HOMIIENTHLY OpraHiYHHX aHIOHIB
[TIIOA], cmmbmoro immyktopa CYP3A T1a 2C19, imgyxropa P-gp Tta ypuaun-
mapocdormoxyporosunrpancdepasu [YI'T]) 6yno mos’s3aHe 3 THMYACOBAM (mpubmrzao y 2
pazH) 30UIbIIEHHSM eKCIO3MIT aMOpiseHTaHy MiCIs HACTYIHMX MOYATKOBAX 03 Y 300pOBUX
noGposonbuis. [Ipore, 10 8-ro mHd, cTamioHapHe BBeIeHHS PHOAMIILEHY He Mano KIiHIYHO
3HAMYIIOTO BIUIMBY Ha eKCHO3UIi0 amOpiseHtany. IlamieHTH, s$Ki OTpPEMYIOTH Teparliio
aMOpI3eHTaHOM TOBHHHI 3HAXOIMTHCH I1iJ PETENBHAM HATNAZOM INJ YAC [OYATKY TKyBaHHS
prdamminuHOM (AuB. posninu 4.4 Ta 5.2).

Inribiropu dbocdomiectepasn

Crinbie BBefeHHs amGpiseHTamy 3 imriGitopom docdomiectepasmy, cungeHadinom  abo
Tajianadinom (ax cyberparamu CYP3A4) y 310poBEX 106POBOMIBIIB ICTOTHO HE BILIMBATO HA
thapmakoxineTuky inribiropa pocomiecrepazu abo ambpizentany (nue. posmin 5.2).

Inme TapreTre gikyBanHsg JIAT

Edexruricts Ta Gesmeuynicts amGpiseHTaHy IpH OFHOYACHOMY 3aCTOCYBaHHI 3 iHIIAMH
Metonamn  nmikysBauus JIAI  (manpukian, —OpocTaHoimM  Ta  pO3YHHHI CTUMYJISTOPH
TYaHLIATIHUKIA3K) CIENiaJbHO HE BHBYAUCS B KOHTPONbOBAHMX KIIHIYHHX IOCIIIKEHHSX Y
nauientie 3 JIAT (muB. posmin 5.1). Hemae misikoi crmemudiumoi TIKapchKOT B3aeMomii 3
PO3YHHHHMH CTUMYJITOPaMH TyaHUIATUMKIa3H ab0 IPOCTaHOIMaMu, sika IependadacThest Ha
NiJCTaBl BLIOMEX JIaHHX 1po GioTpancdopmanito (aus. possin 5.2). [Ipore Hiskux cnenudiganx
JIOCTIUKEHb B3a€MOJI] MK JTiKapChKUMH 3ac00aMM MIPOBOIMIOCS 13 [HMH npernapaTaMud  He
IPOBOTHIOCS. ToMy il pekoMeHIyBaTH 00epekKHICTh Y pasi OHOYACHOTO BBEICHHS.
Ilepopanbii KOHTPALIEOTUBH

Y KIIHIYHOMY NOCTI/DKEHH] B 3[0pOBHX J0OPOBOIBIIB CTANIOHAPHE 03YBAHHS amMOpI3eHTaHOM
no 10Mr omme pas ma M00y CyTT€BO He BIUMBAIO Ha (apMaKOKIHETHKY OfHiei 103m
CTHHUIECTPAIIONY Ta HOPETIHAPOHY - KOMIIOHEHTIB KOMGIHOBAHHX OpPA/IbHHX KOHTpALIENTHBIB
(zuB. po3ain 5.2). Buxonsus i3 uporo GpapMakoKiHETHUHOTO JOCITIIKEHHS, HE CITi OYIKYBATH, 1110
amOpI3eHTaH CYTTEBO BIUTHHE Ha [if0 KOHTPALENTHBIB HA OCHOBI eCTPOreHy abo [IPOrecTareHiB.
Bapdapuu

AMOpi3eHTan He BIUIMBAE HA CTAliOHApHY (HapMaKOKiHETHKY Ta AHTUKOAryIsIHTHY aKTHBHICTH
BapbapuHy B JOCTiIKEHHI Ha 3J0pPOBHX JOOPOBONBISX (IHB. PO3Iin 5.2). Bapdapun Takox me
MaB KIIHIYHO 3Ha4yIMX eekTiB Ha (apMakokiHeTuky amOpizenTany. Kpim Toro, y Hani€eHTiB
aMOpI3eHTaH He MaB 3aralbHOTO e)eKTy Ha THXKHEBY 03y aHTHKOATY/ISHTIB TUILY BapdapuHy,
npotpombinoBuit yac (I1T) Ta mixknaponse Hopmanizosaue crispinnomerss (MHC).
Kerokonazon

CraiionapHe BBeICHHA KETOKOHA30.Iy (CHIbHOTO inribitopa CYP3A4) e [IPU3BEN0 10 KIIHIYHO
3HAYYIIOTO MiJICHAEHHS [ii amMOpizeHTany (1uB. posmin 5.2).

Brumue amOpizeHTany Ha TpaHCIIOPTEPH KCEHOGIOTHKIB e AR L

In vitro amOpizeHTan He Mae iHriGyHO4YOro BIUTHBY Ha JIOICHKI Tpa,ﬁégoﬁfepn Hpﬁ,‘l‘IinHi‘{HO
SHAMYUIMX KOHUEHTpAlisX, BKmouaown P-rmixomporein (Pgp), mpotein’ eriitcocti do ey

monouHoi 3ano3n (BCRP), mporein pesucrentrocti mo aikis 2 (MRP2), /EKCIOPTHUH
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KOBYHOT cori (BSEP), nominmenTuam, IO TpaHCHOPTYIOTH opradiudi asionn (OATPIBI i
OATP1B3) Ta Harpiiizane:xxHUH TaypoxoiaT-cynyTHii Tpancnoptaai noninentas (NTCP).

AwmbpisenTan € cybcrpatom it Pgp-onocepeakoBaHOTO BIATOKY.

JlocnikeHns in vifro B TENATONIMTAX IIYPIB TAKOXK IOKa3aid, o amOpiseHTaHl He 1HIYKYBAB
excrpecito mpoTeinis Pgp, BSEP wi MRP2.

Cranionapne BBeaeHHA aMOpi3eHTaHy B 3MOPOBHX 100POBONBIIB HE MATO KINHIYHO 3HATYIIOIO
BILIMBY Ha apMaKOKIHETHKY OJHI€l 03u AUTOKCHiy, cyberpary and Pgp (muB. posain 5.2).

4.6 @epTHABLHICTB, BATITHICTH i FOAYBAHHS IPY/UIIO

AKinku hepTHIBHOTO BIKY

JlixypanHs aMOpi3eHTaHOM HE MOBUHHO TIPOBOAHTHCH Y JKIHOK (E€PTHIBHOTO BIKY, SKIIO TiMHKKA
pe3ynbTar TeCTy HA BariTHICTH Iepex II0YaTKOM JIKYBaHHA HE € HEraTMBHUM Ta
BHKOPHCTOBYETECS HaiiHa KOHTpaneniis. PekoMeHAyeThCs MpoBeieHHs OMICSIHIAX TECTIB HA
BariTHICTB IiJ] Yac TiKyBaHHS aMOpPi3eHTaHOM .

BariTtHicTh

AMOpi3eHTaH NPOTHNIOKA3aHUH M1 Yac BariTHOCTI (AuB. po3ain 4.3). JlocimimKeHHsS Ha TBAPHHAX
II0Ka3aJIH, o aMOpi3eHTaH € TepaToreHoM. BifcyTHiil MOCBi 3acTOCYBAHHS Y TIOJEH.

Kinkam, sKi OTPUMYIOTE aMOpI3eHTaH, HEOOX1THO MOBLIOMUTH [IPO PU3MK ITONIKODKEHHS TIIOLY
Ta IIpO a/IbTEPHATHBHY TEPAIfo, SIKY CJIiJl PO3MOYaTH y BHIIAJKY BariTHOCTI (AuB. posainm 4.3, 4.4
Ta 5.3).

["ogyBanHs rpyamo

Hesizomo, 91 BHAIISETECS aMOpi3eHTaH y IpyqHe MONOKO JronuHu. He BUBYanach eKcKperis
aMm0Opi3eHTaHy B MOJIOKO y TBapHH. TOMY I'pyJHE BHI'OJOBYBAHHS NPOTHIIOKA34HE Mali€eHTaM, SKi
npuiiMaroTh aMOpizenTaH (quB. po3ain 4.3).

Yomogiya bepTHIBHICTH

PossuTok TyOyaspHoi atpodil s€doK y caMmIliB TBapuH OYB MOB’S3aHHN 3 TPUBAIMM BBEACHHSIM
APE, Bxitouaroun amOpizentas (auB. posain 5.3). Xowa B mocruimkenti ARIES-E ne Bussneno
SBHUX JIOKa3iB INK{JTMBOTO BIUIMBY MOBrOTpHBaioi mil amOpiseHTaHy Ha KiJIBKICTE
CIIEpMATO301/liB, TpHBale BBEJCHHs amOpizeHTaHy Oyno TOB'S3aHe 3 3MIHAMHM MapKepiB
cnepmarorenesy. Crocrepiraloch 3HH/KEHHs KOHLeHTpauil iHriOiHy-B Ta migsumenHs
xoHuenTpanii FSH y nna3mi kposi. Biimir Ha 4onoBivy GepTHIBHICTE HEBIIOMHEI, aJie HE MOXKE
OyTH BHKJIIOYEHO HOTIpPIICHHS cIepMmaroreHesy. TpuBajie BBeACHHS aMOpizeHTaHy B KJIIHIYHHX
JOCIIIKEHHSX He 0yJI0 OB’ g3aHe 3 3MIHOXO [171a3MOBOT'0 TECTOCTEPOHY.

4.7 Bname Ha 3JaTHICTH KEPYBATH TPAHCIHOPTHHMH 32¢00aMu 200 HPAIIOBATH 3 iHIMHMH
MeXaHI3MaMH
AMOpizenTaH Mae He3Ha4yHHH abo NOMIPHHH BIUIHB HA 3[JATHICTH KEPYBATH TPaHCIOPTHUMHM
3aco0aMH Ta IpallloBaTH 3 {HIIAMHM aBTOMATH30BaHUMH cucTeMam. CIlin BpaxoByBaTH KIIHIYHAH
CTaH XBOpPOTo Ta Hpodiib HECHPHATIMBHX peakuiii amOpizeHTaHy (Takux $K TiIOTEH31s,
3alaMOpOYEeHHs, aCTEeHIs, CTOMJIIOBAHICTB) Iepea OLIHKOK 3AaTHOCTI MallieHTa BHKOHYBATH
3@BaHHs, 0 BUMararmTh CY/UKEHHs, PyXOBUX ab0 KOTHITUBHMX HABHYOK (IUB. posmin 4.8) .
ITanieHTH TOBUHHI 3HATH, SKOTO BIUIMBY aMOpi3eHTaHY BOHH MOXKYTh 34a3HATH IIEpe] THM, FK
KEpyBaTH TPAHCIOPTHUMH 3aco0amu abo MpalloBaTH 3 IHIIHMH aBTOMATH30BAHUMH CHCTEMAMH.

4.8 TIlo6GiuHi peakuii

Pestome npodimo 6e3nekn
be3nexa amOpizeHTaHy OLiHIOBaNacH y SKOCTI MOHOTepanu Ta/abo K0M61Hauu B K.IIlHl‘IHI/IX
BunpoOyBauHiX y noHan 1200 mamientis 3 JIAT (qus. po3mn 5.1). ToGiusi peaKnn BmBnem 3a
TaHAMH 12-TH)XXHEBOTO HIIaHCOO-KOHTpOJIBOBaHOFO KJIIHIYHOTO Bunpo6yBaHH51 HaBﬁ;,u;em Hu?)me
3a KJIacOM CHCTEMH opramB Ta 4YacToTol. [Hdopmanis 3 Oimbumr TpuBa.rmx ‘He-
KouTpomsoanux gocmimxedb (ARIES-E ta AMBITION (komGinamis 3 Taf_[aﬂaq)mo‘

HaBegeHa HMx4ye. He Oyno BHsBIEHO panime HCBI%IO%/IﬁI??HHO_ﬂ@HIEH},( ypeaxmﬂ npn
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niKyBaHHI abo 1 amOpizeHTany B kombiHanii 3 Taganadinom. [Ipu TpuBatoMy crocTepeKeHH1
B HEKOHTPOJIbOBAHUX JOCIIIDKEHHAX (CEpelHE CIOCTEPEXNECHHS 79 THXKHIB) MOKA3ZHHUK Oe3neKn
OyB mOAIOHHM O pe3ynbTaTiB KOPOTKOTEPMIHOBMX MOCHI/UKEHb. TakoX TNpeacTaBlIeHi aaHi
PYTHHHOTO (papMaKOHArsiay.

HaiiGinpm mommpeHHMH IMOOIYHEAMH peakilisMH, IMO CIIOCTEPIramuch TPH BHKOPHCTaHHI
amOpizenTany, Oyim nepudeprdnnii HabpsAK, 3aTPUMKa PLAMEY Ta TOJIOBHUH O11b (BKIIHOYAKOYH
CUHYCOBUH T'OJIOBHUH OB, Mil‘peHB) Buma noza (10 mr) Gyma nor’s3ana 3 GUIBLI BHCOKOIO
YacTOTORO IHX MOOIYHMX peaKiiiid, a nepm.bepnqﬂpm Ha6p;nc AK IpaBuio, OyB OUIBLI cepHO3HUM
y auiedTiB 265 poKiB Y KOPOTKOYACHUX KIIHIYHUX JOCITIDKEHHSIX (1B, po3ain 4.4).

Tabnuynuil curcoK NOOIUHUX peakirii

YacroTta BH3Ha"aeThCs sK: ayxke gacto (>1/10); gacto (>1/100 no <1/10); meuwacto (>1/1000 oo
<1/100); pigxo (>1/10 000 mo <1/1 000); mysxe piako (<1/10 000) i yacToTa HeBiAOMA (HEMOKIHBO
OIIHUTH 3 HasBHHX AaHuX). [ nmoGiuHux peakiiiif, NOB’sI3aHAX 3 103010, YACTOTHA KATErOpis
BijoOpakae Oinblny mo3y amOpisenTany. YacTOTHI KaTeropii He BpaxoBYIOTH 1HIN (haxTOpH,
BK/IIOYAKOYH Pi3Hy TPHBATICTh MOCIIIKEHHS, ICHYIOWl YMOBH Ta OCHOBHI XapakTepHCTHKH
xBopux. Kareropii wactoTu noOiuHHX peakijiid, NpPU3HAYEHI HA OCHOBI JOCBiMy KIIHIYHMX
BUNIPOOYBAHb, MOJKYTh He BIIOOpaXaTH 4acTOTY HECHPHUATIUBHX MOMAIH, 100 BHHUKAIOTH i 9ac
3BUYAHHOI KIIHIYHO] IPaKTHKH. Y MeXaxX KOXKHOI IPYITH 4acTOT MoOIYHI peakitii npeﬂcraﬁnem B
IIOPSLIKY 3MEHIIEHHS CEPHO3HOCTI.

AMOpi3eHTaH AmOpizeHTaH Y kombinauii 3
. . Taganadgiiom

(Tocnimxennst (JocmimxeHas Aanap
ARIES-C TalAMBITION Ta|(Jocnimkenns
nicnapeectpauiiin |[ARIES-E) AMBITION)
il nmepion)

3 boky cucmemu Kposi ma niMpamuyHoi cucmemu

Anemis (38HKeHHs reMoriobiny,|Yacto! Hyxe gacto Jlyxke Jacto

reMaTOKpHUTY)

3 6oxy iMynHoT cucmemu

Peaxuii rinepayTiuBocTi|Heuacto Yacto Yacto

(HampuKIan, aHrioHEBPOTHYHUH

HaOPpsAK, BHCHII, CBEPOIK)

[opywenns 3 60Ky Hepeosol cucmemu

Tonopamit  6inme  (BKmowarouw|Jlyxe gacTo? Hy»xe gacTto Hyxe gacto

CHHYCOBHIl  TONOBHHW  OLTb,

MITPEHB )

3anamMopoYeHHS Yacto® Myxe gacto Jyxe qacto

Iopywenns 3 boky opeanie 30py

Posmutuchk  30py, nopyments|/Hesizomo! Yacto YacTo

30py

/
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lopywenna 3 60Ky opeanie ciyxy ma pienosazu

[llym y Byxax HIT HIT Yacro
PanoBa BTpara cnyxy HII HIT Hewacto
Ilopyuienns 3 6oky cepys

CepueBa He1OCTATHICTE Yacro® Yacto Yacto
BimuyTrst cepueburrs Yacto Hyxe gacTo Jyxe gacro
Iopywenns 3 60Ky cyoun

I'inoTensis Yacro® Yacro Yacto
[TpuniBy KpoBi 10 00 IHTYS Yacto Yacto Jlyxe gacro
Cunkone Heuacto? Yacto Yacto
[lopywenna 3 60Ky opeanis Ouxauus, epyoHoi K1imxku ma cepedocminna

Hocoga xpoBoTeua YacTo® Yacro Yacro
3agumka Yacro™® Jyxe gacto Hyxe gacto
3aKnafeHICTh sepxwix|Yacto’

JUXaNbHAX MIJSXIB (HAIp., HOCY,

nasyx), CHHYCHT, Hazo¢apiHrir,

PHHIT

Hazodapinrit Hyxe gacto Hyxe gacto
CuHycHuT, pUHIT Yacto Yacto
3aKnageHicTh HOCY Hyxe gacto Jlyxe gacro
Llopyuienns 3 6OKY ULTYHKOB0-KUUKOBO20 MPAKNTY

Hynota, 6moBanns, giapes Yacto®

Hynora Hyxe gacto Hyxe gacro
bmroBanHs Yacto Jyxe vacto
Iiapes Hyxe gacto Jlyxe gacto

HEP|BHUK Biﬂglny
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bine y xuBoTi YacTto Yacto Yacto

3anop Yacto Hacto HacTto

Iopywienns 3 60Ky nedinku t HCOGUOBUBTOHUX WNAXIE

Iomxkomkenns mnedinkn  (nmB.|Hewacto™ HIT HII
po3ain 4.4)
Ayroimynnmii  rematut  (mmB.|Hewacto®® HIT HII
posnin 4.4)
ITigBumenss neginkosux|Yacro’ HII HIT
TpaHcaMiHa3

Iopywenns 3 60Ky wikipu ma niOWKIpHOT K1iMKOGUHU
BHCHIT HIT Yacto’ YacTo

3aeanvui posnadu ma peaxyii 6 micyi 66eoenns.

Ilepudepuunuit HaOpsK,|lyxe gacTo Hyxe gacto Jlyxe qacto
3aTPUMKa PiAHHA

bins/muckombopr y  rpyamii|Yacto YHacto Jyxe gacTo
KITITII

Acrenis Yacto? YHacto Yacto
Broma Yacro® Jyxe gacto yxe gacto

HIT - re moBizomIsinoch
! I[HB po3ain «Onuc oxkpemux nodiYHUX peaxyiil».

2 YacTOTa BUHHKHEHHS FOJI0BHOIO GO0 GyIIa BHIIOIO TIpH BUKOPUCTaHHA 10 mr aM6p13eHTaHy
3 Nlani, otpumasni 3 DYTHHHOTO (bapmaKOHarmu:(y, T4 YacTOTH, OCHOBaHI Ha NOCBIimi ruanebo-
KOHTPOJILOBAHOI'O KJIIHIYHOT'O JIOCIIiDKEHHSI.
4ITani oTpEMaHi 3 pyTHHHOTO (apMaKOHAIIALY
> BifbmicTs BAN&KIB cepueBol HeLOCTaTHHOCT, Ipo sKi NMOBLAOMIIIOCH, OyJIH NOB’s3aHl 13
3aTPUMKOIO piauHH. Jlani, O’I’pHMaHi 3 PYTHHHOI'O (papvvraxoaarnxzxy, 4acTOTH, OCHOBaHI Ha
CTaTHCTHIHOMY MOJIETIOBaHHI IJaHHX NJ1ane60-KOHTPOIBOBAHOTO KIIHIYHOTO MOCIIIKEHHS.

® TToBimOMIATOCH PO BHIAKH IIOCHICHHS 3aIMIIKH HESCHOT eTiONOTii Tmics NoYaTKy Teparii
amOpizeHTaHOM.
" Yacrora 3aKkmageHocti Hocy IPOTATOM JIKyBaHHs aMOpi3eHTaHOM 3aieKana BiI Jo3H.
¥ ToBizmoMIAI0CH TPO BHIAIKH ayT01MyHH0r0 TENaTuTy, BKIIOYAKOYH BHITAIKH 3arOCTPEHHS
ayTOIMYHHOT'O TENATHTY, Ta MOMKOKCHHS IEYIHKA 11/ 9ac TiKyBaHHs amOpizeHTaHOM.
"BHCHII BKIIOYAE epiTeMaTO3HMil BHCHI, T€HEPATi30BAHWH BHCHII, NaITyIbO3HWHA BHUCHI Ta
CBEPOISIUI BUCHIT

Omuc oKpeMHX NOOIYHHX peaKiiii

Snudicenns cemoenobiny

v mcmlpeecrpaumHOMy nepiofii TOBIIOMIANOCE HPO BHOAAKH aHemii, ski moTpebysamu
Tpancdysii epiTpounTapHoi Macu (IuB. po3min 4.4). YacToTa 3HUIKEHHS remMoro0iny (aHemil)
Oyna BHIIOIO IIPH BHKOpPICTaHHI 10 mr ambpizentany. Bnpomosx: 12-TK>KH€BOI0 nnameto-

KOHTPOJIbOBAHOIO KIIHIYHOTO JOCHIKEHHs 3 dasu cepemas 'KOHIT HTpaJ_IIH TreMOorIo0iny
3HHKYBaJlach y IHALI€HTIB Y rpynax aM6p13eHTaHy Ta Oyna BHﬂBerHa vgme 'Ha .’:? A
(3menmmenns Ha 0,83 r/mi); cepenni 3miauM Big 6a30BHX zHaqug,"ﬁik B ,‘,féjr
. 188w
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NPOTATOM HAcTymHUX 8 TwkHIB. 3aranom y 17 namientis (6,5%) y rpymax ambpizeHTany
3MEHIIYBaBCA PiBEHb reMorao6iny >15% Bix Mo9aTKoBOTO i MamaB HUKYE HIKHBOT Mexki HOPMH.
3BITYBaHHSA IIPO MiI03PIOBAHY TOOIYHY PeaKlIilo

Basxiso nosizomnaTa npo MoxmBi 10619Hi peakiii micis peectparii JiKapebkoro 3acody. Lle
A03BOJIAC NPOBOJHTH MOCTIHHMA MOHITOPHHI' CHIiBBiIHOMICHHS KOPHCTI Ta PU3HKY TiKapCHKOTO
3aco0y. Mu 3Bepraemoca A0 npaliBHUKIB CMCTEMU OXOPOHM 3A40POB’A 3 MPOXaAHHAM
noBinomnATH npo 6yab-aki nobiyHi peakuii depes HANIOHANBHY. CHCTEMY. 3BITHOCTI, 3a3HAUCHY B

Homatky V.

4.9 IlepenozyBanns

Bincyrni#i ocsin 3acTocyBanss amGpisentany B mamienti i3 JIAT y mosax Ginsme 10 mr Ha
n00y. ¥ 310poBux 106poBombLiB 3 oxHier0 103010 50 Ta 100 Mr (v 5 Ta 10 pasis 6ismoro Bix
MaKCAMAaIbHO PEKOMEHI0BAHOT 1031) OyJ1i nOB'A3aHi rONOBHHH 611, TPHIMBH KPOBI 10 06IHTs,
3a1aMOpPOYEHHA, Hy/J0Ta Ta 3aK/Ia/IeHiCTh HOCY.

Yepes mexaHism Aii mepeno3yBanHs aMOpi3eHTaHy MOXE IPH3BECTH JO TiNOTEH3IT (JUB. po3ain
5.3). V pasi BHpaxeHOI IimoTensil MOKe 3HaZOOHTHCS aKTUBHA MIATPHMKA CEPLEBO-CYIHHHOL
cucremu. He icuye cnenndigaoro anTuaoTy.

5. ®APMAKOJIOI'TYHI BJJACTHBOCTI

51  ®apmakoausHaMidHi BJACTHBOCTI

dapmakoTepaneBTHYHa Ipyna: AHTHIINepTeH3WBHI, iHUN aHTHTiNepTeH3uBHI, kox ATC:
C02KX02

Mexanizm mii

AMOpI3eHTaH - Ll¢ NePOPaThHO AKTHBHHMIT AHTArOHICT €HJOTENIHOBHX PEIENTOpiB 3 Kiacy
IIPOIIOHOBOI KMCJIOTH, CeNeKTUBHUH 10 penentopy enpoteniny A (ETa). Enporenin BiZirpae
3HauHy poinb y natodizionorii JTAT .

e AmOpisentan € nmoryxuum (Ki 0,016 BM) i BHCOKOAKTHBHHM aHTaromicrom ETa
(mpubmzno B 4000 pasis 6inbm cenexturHnM s ETA nopisasiao 3 ETp).

» AmOpizenran Gnokye miarun penentopa ETa, nokanizoBanuil nepeBakuo Ha CyIHHHHX
I7IaJKOM S30BUX KIITHHAX Ta MionuTax cepns. Lle 3amoGirae enoTennin-omnocepeaxopanii
aKTHBaNii Npyroi CHCTEMH MECCEH UKEPIB, IO NPH3BOMHTH [0 BA30KOHCTPHKINI Ta
nposideparii NaaKoM I30BHX KIIITHH.

e OuikyeTbes, Mo cenekTHBHICTH aMOpisenTany 10 ETa-penentopy Hixk no ETg, 36epiratame
ONOCEpeIKOBAHE BUPOOJICHHA BAa30/IMJIATATOPIB OKCHAY a30Ty Ta MPOCTAIMKIIHY 3a
nonomororo ETg-penentopa.

Kniniuna ebexTuBHiCTE Ta 6e3neKa

byno mnpoBeneno 1Ba pamIOMi3oBaHHX, MNOABIMHHUX CoinmEX, 0araTONEHTPOBHX, IUIANE6O-
KOHTPOJIbOBAHUX, OCHOBHHX AociiDkeHHs 3 ¢asu (ARIES-1 ta 2). ARIES-1 exnouuno 201
NaIlieHTa Ta TMOPiBHIOBaNO aMOpizentan 5 wr Ta 10 Mr i3 mrameGo. ARIES-2 pkmogano 192
nanjeHTa Ta HopiBHIOBaIO amOpiseHTaH 2,5 Mr Ta 5 Mr 3 mrane6o. B 060X MOCTiIKEHHIX
amOpisenTas OyB nojaHui 10 H0NOMbKHEX/(DOHOBHX TiKAPCHKHX 3ac00IB, SKI MOIVIH BKITIOYATH
KOMOIHALIIO IUTOKCHHY, aHTHKOAryIIAHTIB, JIyPETHKIB, KHCHIO Ta Ba30IMIATATOPIB (6nokaropu
KasbLi€BUX KaHaniB, iHribiTopu AII®). Bxnoueni namientn mamu IJTAT a6o JIAT, acormifioBany
13 xBopoboro crnomyunoi TkanunE (JIAT-XCII). BinbmicTe mamieHTiBE Mamd CHMIITOMHE
dynxuionaneroro kracy BOO3 II (38,4%) a6o III (55,0%). Ilamientn 3 icHyioqoro XBOpOOOKO
NeviHky (IMpo30M Medinku abo KIiHIYHO 3HAdyINe NiABHINEHHMH aMiHoTpaHchepasamu) Ta
UAI[EHTH, SKi 3aCTOCOBYBAlHM IHINY IiiboBY Tepamio JIAIT (Hampuiotaz, IIPOCTaHOIH) OyIH
BUKJIFOUEH]L. B X 1ocimimKeHHsIX He ONiHIOBATHACH TeMOMHAMIYH] TOKA3HHKHA,

[lepBHHHOIO KIHIIEBOIO TOYKOIO, BH3HAYEHOK UL JOCITLDKEHbL 3 (asu, Oyn1o HONIUIeHHS
¢izr9HOT mpanes aTHOCTI, OLiHEHOT LUISXOM 3MiHH Biff 6a30BOr0 3HAYEHHS X000 HA BiJICTaHb 6
xpuiHH (6 XBX) Ha 12 Tiokni. B 060X JOCTIDKEHHSX JIKyBaHHA aMOPIi3eHTaHOM MPH3BENO 10
3HAYHOTO TOJIIIIECHHS T N R i

6 XBX 1714 KOKHOTO 103yBaHHS aMOpi3eHTaHy. kg 4
[Inanebo-cxoperoBane cepeHe nokpamenns y 6XBX Ha 12 ki, NOPIBHAHO 3 0a30BUM

citano 30,6 m (95% JI: Bix 2,9 zio 58,3; p=0,008) ta 59,4 M (95% JII: Bin 29,6/ 10 89,3
B rpyni 5Mr B mocmimxenssx ARIES 1 Ta 2, Biamosimso. [1naneo-ckoperoBaneste
KEPIBHUK BIARTIY S pms o eatinn
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nokpautents y 6XBX ma 12 trxni 8 rpyni 10 mr B gocnimkenni ARIES-1 ckmano 51,4 M (95%
L Bix 26,6 1o 76,2; p <0,001).

3pificHEHO MONEPENHbO 3a3HAaYeHHH KoMOIHOBaHWH aHam3 nocmimkens 3 dasm (ARIES-C).
[Inane6o-cxoperopane cepenne mokpaiients y 6XBX cknamo 44,6 m (95% [I: 24,3 to 64.9;
p<0. 001) ans no3u S mrta 52,5 m (95% [I1: 28,8 to 76,2; p<0.001) mns go3u 10 mr.

VY nmocnimxenni ARIES-2 aM6p13eHTaH (rpyma KOMGlHOBaHHx J103) CYTTEBO 3aTPHMYE Hac JIo
KiiniyHoro moripmerns JIAIT mopieasiHo 3 mraneGo (p <0,001), cHiBBigHOIGHHS pH3HKIB
noxasano 80% sumkerns (95% JIT: Bin 47% no 92%). [lo 11bOro BUMiprHOBAHHS BXOIHIIN: CMEPTH,
TPAHCIIAHTAIlis IeTeHb, rocniTam3anis epes JIAL, centocToMis mepeacep b, T0AABAHHS 1HIITHX
TepaneBTHYHUX 3acobiB juis sikyBawHsS JIAI' Ta kpurepii PaHHROIO BHXOIY. Y rpyrn
KOMOIHOBAaHMX 103 CIIOCTEpIraBcs CTATHCTHYHO 3Haqynmn npupict (3,41 + 6,96) y mkamui
(13U4HOro QYHKIIOHYBAHHS ONMUTYBaHHS MO0 310poB’s SF-36 v nopisrsarHi 3 mmanebo (-0,20
+ 8,14, p=0,005). JlixyBauns aMOpi3eHTaHOM IIPH3BEJIO A0 CTATHCTHYHO 3HAYHOTO OKPAIeHHS
nokasHuka ingexcy sagumka bopra (I3B) na twxnens 12 (nmianeGo-ckoperosanmii I35 - 1,1 (95%
AL -1,8 no -0,4; p = 0,019; rpyna komGiHOBaHHX /103)).

JIoBrocTpokoBi Jani

[lauienTn, sxi 3apaxosysamu 10 ARIES-1 Ta 2, Magi IpaBo BCTYIATH B IOBIOTPUBAJIE BiKPUTE
nociimxerns ARIES-E (n = 383). KombinoBaHa cepe/iHs €KCTIO3HIIIsS CTAHOBHIA IPpHOIH3HO 145
+ 80 THKHIB, a MakCHMMaJlbHa EKCIIO3MI[isl CTAHOBHWJA NpuOIH3HO 295 TkHIB. OCHOBHIMH
NEPBHHHAMHK KIHIEBHMH TOYKAMH [aHOTO [OCTI[DKEHHS OVJIM 4HacToTa Ta TSOKKICTB
HECIPHATIMBUX TOJiH, MOB’A3aHMX 3 TPHBATOK EKCIO3MLIEI0 aMOpi3eHTaHy, y TOMY 9HCI
CHPOBATKOBI N€YIHKOBI TpaHc(epasu. BHCHOBKH INOI0 G€3NEYHOCTI, MO CIOCTEPIranuch IpH
JIOBrOTpHBaIIH eKcro3unii aMOpi3eHTaHy B IIbOMY JOCIIIKEHHI, 3araioM BiANOBIJATH THM, SKi
crocTepiramice y 12-THXHEBHX 111a11e00-KOHTPOIBOBAHUX JIOCTIKEHHAX.

Buznayena HMOBIpHICTh BWKMBaHHA I CyG’€KTiB, sIKi OTpumyBamu ambpisenTtan (rpyma
KOMOIHOBAHOTO [03yBaHHs ambpi3eHtany) Ha 1, 2 i 3 pokm crtaHoBuia 93%, 85% Ta 79%
Bi/IIIOBI/THO.

V' BiIKpUTOMY HOCTiMKeHHI Nikapchkoro 3aco0y (AMB222) Gyso BuBueno amOpizeHTan v 36
XBOPHX UL OILIIHKY YACTOTH IIiBHINICHHS KOHueHTpauii' aMiHOTpchcbepaz B CHpOBATIIl KPOB1 ¥
TMAIIEHTIB, SIK1 paHiNIe IPUITHHAIA 1HUTY Tepam}o APE uepe3 ninBuinesi pisxi aM1H0TpaHC(bepa3
ITin wac cepeqHBOTO 53-THIKHEBOTO KYpCY J'IleBaHH}I amMOpi3eHTaHOM JKOJEeH 3 MAIl€HTIB, sKi
B3SUIH y4acTh, He MaB miarBepmkenoro pieas ALT> 3xBMH, mo Bumarano npunuHEHHS
mikyBansa. IT’sTmecar BinCOTKIB mamienTiB 36inplmnim 103y ambpizeHtany 3 5 Mr mo 10 mr
IPOTATOM I[LOTO 9acy.

Kymynarusna gacroTa mifBuinesHs aminoTpascdepas B cupoarmi kposi > 3xBMH B ycix
nocmikennax ¢aszu 2 ta 3 (BKIFOYAXOYH BiJIIOBIAHI BIAKpATI po3umpenHs) ctaHoBmwia 17 3 483
cyG’exTiB IpH cepeHil TpuBanocTi excrno3umii 79,5 TrokuiB. Lle Bianmosinae yacroTi BUnanxis 2,3
Bunaakn Ha 100 maniento-pokiB excriosmiii ambpizeHTaHy. Y BiIKPHTOMY [IOBIOTPHBAJIOMY
posummperomy pocnipkerni ARIES-E 2-piunuil pu3uK NiBHINEHHS piBHS amiHOTpaHcdepas B
capoBatii kposi > 3xBMH y nanienTiB, siki oTpuMyBaiy amMOpizeHTaH, CTAHOBHB 3,9%.

Inmma kninivaa indopmarts
[loninmenns reMoIHHEAMITHAX OKA3HUKIB criocTepiranocs y naimienTis 3 JIAI wepes 12 THxKHIB
(n=29) y nocmimxenni 2 dasn (AMB220). JlikyBaxHs aMOpi3eHTaHOM MTPU3BEINIO 0 301 THIICHHS
CePEeIHBOTO CEPLEBOTO 1HAEKCY, 3MEHIIEHHS CePeIHBOTO THCKY B JIETEHEBIH apTepii Ta 3HM/KEHHS
CepelHbOl ONOPY CYIUH JICTEHb.

[ToBinomiisnock Npo 3MEHNIEHHS CHCTONIYHOIO Ta AiaCTONIMHOIO apTepialbHOTO THCKY MpH
3acTocyBaHHi amOpizenTany. ¥ nnane6o-KoHTPOIOBAaHHX KIIHIYHKEX JOCIIDKEHHAX TPHBATICTIO
12 TWKHIB CepeiHe€ 3MEHIICHHS CHCTOJIYHOTO Ta [iaCTOJIYHOrO apTepianbHOro THCKY BiJ
0a30BHX 3HA4YeHB JI0 3aKIHUCHHS J'IIK}’BaHHS{ CTaHOBHJIO 3 MM PT. ¢T. T2 4,2 MM PT. CTBI/JIOBITHO.

Cepenise 3HIKCHHS CHCTONIMHOTO Ta [acTONiYHOro ap'replanLHoro THCKY TPHBAJIO [0 4-X pOKlB
JIKYBaHH: aMOPi3eHTAHOM Y TIOBIOCTPOKOBOMY BiZKpuTOMY fociimkenHLARIES E.
Kuinigno 3HAYYIIHX edekTiB Ha (apMakOKiHETHKY amMOpizeHTany abo onnneﬂacbiny i
BUBYEHHSI JIIKAPCHKOT B3aEMOIT ¥ 30POBHX 100POBOJIBIIIB HE cnocTeplraJmcs i K0M61Han :
nobpe TNEPEeHOCHMOIO. KinekicTe marieHTiB, sKi 0Jep:KyBaiu om{oqaCHo' reuvr6p,13 ;
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nanieHTis (47%), BiamosigHo. Y uuX NanieHTiB He GY/I0 BASBIEHO HIKHX J0IATKOBHX npoGiem
Oe3neKy.
Kninivyna edexTuBHicT v KOMOGiHANLiT 3 Tananadizom
Hns ouinku edextuBHOCTI mowarkoBoi KoMmGiHamii amGpizentany Ta Taganadiny npoTH
MoHOTepanii amOpisenTanom aGo Taganadizom Gyno MpoBeAEHO OaraTOLEHTPOBE, MOMBiHHE
ciime, 3acHoBaHe Ha TOXIT JOCHi/keHHs 3 (asd 3 aKTHBHUM IpenaparoM MOOPIBHSIHHS
(AMB112565 / AMBITION) y 500 naiBrux o jikyBasHS mamientis 3 JIAT, pan/I0Mi30BaHHX
2:1:1 Bianosigno. JKoneH namiesT He oziepKyBaB Iutanedo. Ilepsununii anaii3 CTaHOBHB IPYITY
KombiHanii npoty 06°eJHAaHNUX TPYI MOHOTepanii. Takok MPOBOMHIMCH JIONOMbKHI MOPIBHSIHHS
TpyIH KOMOIHOBAHOI Tepamii Ta OKpeMHX Ipym MOHOTepamii. [laumieATH i3 3HAIHOIO aHEMi€o,
3aTPUMKOIO PUIMHHA 200 pifKiCHUMHE 3aXBOPIOBAHHAMHE CITKiBKH OyJIH BHKIFOUEH] 3a KPUTEPIsSIMH
nocnimaukis. Ilanientn 3 6azosumu spavennsvu AJIT i ACT > 2xBMH Takox Oy/u BUKITFOYEH].
Ha nowarky nocmimkenss 96% mnamientie Oymu HaiBHEME 10 OyIB-KOr0 TONEPeHBOTO
nikysanss JIATL, a cepenniii gac Bij JiarHOCTHKH 10 BCTYIY B JOCIIKEHHA CTAHOBHUB 22 MOOH.
lanienTd mounnamu 3 amGpizentany Swr i tamamadiny 20 mr i THTPYBaJIH 103y 10 40 mr
Taganapiny mo 4 Tmkma Ta 10Mr amGpizeHTaHy N0 8 THKHS, 34 BHHSTKOM BHITAIKIB
nepesocumocti. CepenHs TPUBATICTE MOABIHHOTO CIINOro JIKYBaHHS I IPYIH KOMOIHOBaHOT
Teparii cTanoBuIa Oinbine 1,5 pokis.
[TeppunHOI0 KiHIEBOKO TOYKOIO GYB YaC 70 NEPIIOTO BAHHKHEHHS KIiHIYHOrO MOTipIICHHS, SKe
BH3HAYAIIOCH SK:

- CMepTh, abo

- rocmitamizanis gepes noripmenss JIAT,

- mporpecis XBopoOwu;

- HE3a/I0BiIbHA JOBrOTPUBAA KIIHIYHA BiIIOBib.
Cepenniii BIK BCiX mauienTis cknanas 54 poku (CB 15, gianason 18-75 pokis). ®yHKIiOHATEHI
knach BOO3 nauientis na movarky nixysauns 6yma 11 (31%) i 1T (69%). Harnommpeninoro
CTIOJIOTIEr0 Y OCTiUKyBaHi# momyssuii (56%) Gyna imiomarmana a6o cnaxkosa JIAT, 32 mero -
JIAT" yepes nopymenns 3 60Ky cromy4noi Tkanusy (37%), JIAT, nos’s3ana 3 HAapKOTHKaMH Ta
TOKCHHaMu (3%), BUTIpaBleHE IPOCTe BPOPKEHE 3aXBOproBaHHs cepus (2% ) ta BIJI (2%).
Ilanienty 3 pynxuionansanvu kiacavu BOO3 11 Ta 111 mamn cepenne 6azose 3nauenns 6XBX y
353 MeTpH.
Kinyesi mouxu eusnavenns pesyiomamy
JlixyBanns xombiHOBaHOIO Tepamiero npusBeno 10 50% 3MEHINEHHS PH3UKY (CHIBBIIHOMEHHS
pusuky [HR] 0,502; 95% JI: 0,348 mo 0.724; p = 0,0002) xiHUEBOT TOUYKH KOMGIHOBAHOIO
KJIHIYHOTO MOTipIIEHHS [0 Bi3WTY [UIsl OCTAHHBOI OIIHKH, MOPIBHAHO 3 06 €IHAHOIO IPYIOIO
MoHoTepanil [Prucynok 1 ta Tabmunsa 1]. Edext nikyBanas 6yB 00yMOBICHHH 3MEHIIEHHAM
rocriTanizanii npu koMGiHOBaHOMY JiKyBaHHI Ha 63%, 6YB BCTAHOBICHHIL paHo i OyB CTIHKHM.
Edexrunicts kombinoBanoi Tepamii Ha NepBHHHII KiHueBiif Touni Oyia MOCHIIOBHOK B
NOPIBHSHHI 3 IHAWBITYaTbHOI MOHOTEpANI€I Ta y MIATPYNax BiKy, eTHIYHOIO MNOXOKEHHH,
reorpagigsoro periony, erionorii (IIAT/cJIAI" ta JIAT-XCT). Edekt 6yB 3HAUyIAM K [UIs
NalieHTiB 3 QyHKUioHanbHIM Knacom 11 Tak i 3 pynKionansauM Knacom I11.
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Pucynox 1
Yac go kniHiYHOro noripweHHn
1001 1 pi.;ss,S% :
; 2 poku 79,7% :
g lpib(;77,5% ----- - ‘E-.-____‘ “-i"--
= 50 #porn 63,27 3 pown 56,1%
g ?
[ =~ :
oM 2 M
3 254 . Kombinosawa Tepanis : CP:0.502
. o ¢ 95 % CI (0,348, 0,724)
= = O6’egHana moHoTepanin p-0,0002
0 T — . — T e —— —
0 24 48 72 96 120 144 168 192
Yucno nip 3arposcio Hac (TM,KHiB)
KomSinauin: 253 229 186 45 106 36 4
O6’eanara moHoTepanis: 247 209 155 108 77 25 5
Tabmung 1
AmoOpizenTan | O0’enqnana MonoTtepanis [MoHoTepanist
+ Tapanagin | monoTepanmis  [amGpisenTanomTananadiaom
(n=253) (n=247) (n=126) (n=121)
Yac no mepmoi moaii kaiHigHOro noripmenns (3apeecTpoBanoi)
KIJIPKICTI: ) KIHIMHAX | o (18%) 77 31%) 43 (34) 34 (28)
noripmess (%)
CHiBBIIHOIIEHHS PH3HKIB 0.502 0,477 0,528
(95% AI) (0,348, 0,724) (0,314, 0,723) (0,338, 0,827)
3HayeHHg-P,
norapi¢pMigHO-pAHTOBUIA 0,0002 0,0004 0,0045
KpUTEpii
Komnonent nepmrof moii k1iniunoro noripmenns (3apeecTpobanoy)
Cwmepts (yci mpuuman) | 9 (4%) 8 (3%) 2 (2) 6 (5)
locmitanmizamiss  yepes | 10 (4%) 30 (12%) 18 (14) 12 (10)
noripimenns JIAT
[Iporpecis xBopobu 10 (4%) 16 (6%) 12 (10) 4 (3)
Hezanosinpaa 17 (7%) 23 (9%) 11(9) 12 (10)
JIOBrOTpUBATIA KIIHIYHA
BIJIOBI/Tb
Yac no nepmoi rocoiranizanii yepes noripmennas JIAT (3apecmpqi;:_iﬁbi’\)ﬂ_ .
Tepma rocmiramisamis, | 19 (8%) 44 (18%) D7 21%) | |17/ (%]
KimbKicTh (%0) _ ¥ N L / d
PR - =4
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CriBBiHOIIEHHS PH3HKIB 0,372 0,323 0,442
(95% 1)

3nagenns-P, 0,0002 <<0,0001 0,0124
JjorapihMidHH-paHr OBHIA

KpHuTepiit

Bmopunni kinyesi mouxu
By pu3naveni BTopuHHI KiHLIEB] TOUKH:

Tabmvmg 2
Bropunni Kinnesi | AmOpizenTa | O6’eqnana | Pizauns Ta | 3Ha4YeH
TOYKH  (3MiHa  Bia | H + | MOHOTepani | J0oBipuYnMit HA P
GasoBoro piHs g0 24 | Tapanadin | s IHTEepBa
THIKHS )
MoszxkoBuit o) .
HaTpilypeTHIHUH # PLRHID <0,00
ne:;pu P 0 | 672 -50,4 -33,8; 95% J1I: 81 :
A ° -44,8 -20,7
3MEHIUEHHS)
%  cy®’extiB, ki CuiBBiaHOIIEHH
IOCATIIM  3a/I0BLIBHOT 39 29 s IaHciB 1,56, p=0,02
KJIIHIYHOT BiAMOBIAI 10 95% HOI: 1.05|6
24 THXKHS 2,32
6XBX (meTpiB, 490 2338 22,75 m; 95% 1 | p<0,00
cepeHs 3MiHa) ’ ’ 12,00 33,50 01

[mionaTnunuii ereseruit bidpos

Ilposommnocs nocmimkerss y 492 naunientis (amOpizentan N = 329, mpaneGo N = 163) 3
imionatHyHuM JtereneBuM (ibpozom (IJID), 11% 3 sxux mMau BTOPHHHY JIEFT€HEBY INEpPTEH3110
(rpyna BOO3 3), ane BoHO OyJI0 IPHIMHEHO paHo, KoM OYJI0 BA3HAYEHO 1110 OCHOBHA KIHI[eBA
TOUKa e(EKTHBHOCTI He Moxe OyTH mocarHyTa (JOCITiKEeHHS ARTEMIS-IPF). V rpymni
aMOpi3eHTaHy CroCTepiranocs JeB’sHOCTO BUINAKIB (27%) mporpecii 3axBoproBaHHsa Ha [JI®
(BKIII0YAK0YHM pecTipaTopHi rociitanisanii) 260 cMepTh, Y TOPIBHAHHI 3 28 110/1isMH (17%) y rpymi
mianedo. Tomy amGpizenTtan nporunokasanuii nanientam 3 IJIO 3 abo Ges BTOPWHHOI JIET€HEBOT
rineprensii (uB. po3in 4.3).

5.2. ®apmaxokiHeTHYIHI BJAACTHBOCTI
Abcopbis

AMOpI3eHTaH IIBUIKO BCMOKTYEThCA y mmofeid. ITic/is mepopambHOro mpHiloMy MakcHMambHA
KoHuenTpauis y miasmi (Cmex) aMOpiseHTaHy, SK [PABHIO, JOCATAETECS MPHOIH3HO qgepes
1,5 rojyunn mpu npmioMi SK HaTmiecepie Tak i micasd Dki. Cmax TA IUIOMIA T/ KPHBOIO IIJIa3MOBO1
KoHneHTpanii-yacy (AUC) 36impmryloTscst OponmopuiifHO 103 B Mekax TepaneBTHYHHX 103
PiBHOBakHA KOHUEHTpAIlis 3a3BHYall JOCATaEThCA Yepes3 4 IHi MOBTOPHOTO TPUAOMY: * .
Hocmimxerns edexty ki, Mo BKIOYANO Ipuiom amMOpiseHTaHy 310pOBUMH AOOPOBOITBISMH i
4ac roJI0JyBaHHS Ta IMICIA DXKi 3 BUCOKHM BMICTOM XKHPY, MoKa3auo, 1o Chig 3ﬁi}1>i<3}1§aﬂgaqbg,;1a
12%, Toni six AUC 3anuinanacs HeaminHOI0. [{e 3MEeHIIEeH S MiKOBOT KOHueHipa;liT Heemlgm\ﬁo
3HAYYIIHM, TOMY amOpizeHTaH MOXKHA IpUiiMaTH 3 1%Kero abo Harmecepugs% 2E T Al et s
Pozmotin - UETE ' 3
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AmOpizeHTaH Mae BHCOKY CHOpPLZHEHICTh 3 OLIKAMM ILTa3MH. 38’a3yBaHHs amOpizeHTaHy 3
Oinkamu 1UTa3MH in Vifro CTAHOBHMIIO B cepeJHbOMY 98,8% i He 3anekano Binx KOHIIeHTpalii B
aianasoni 0,2-20 Mxr/mn. AMGpizeHTaH cnouaTky 3B’ S3y€ThCs 3 apOyMiHOM (96,5%) 1, MenIo0
MipOI0, 3 FTIKOIPOTETHOM altb(a)-KHCIOTH.
Posnonin amGpizeHTaHy B epUTPONATH HU3LKHE, CepeIHe CIIBBIIHOMICHHS kpos:iasma 0,57 ta
0,61 y 4onoBIKiB i *KiHOK, BIIOBIIHO.
biotparchopmairis
AmOpizenTan € BecyibhOHAMITHIM (MOXIHUM NPOIiOHOBOT Kucnot) APE.
AMOpi3eHTaH T'MOKYPOHI3VETBCA 3a JOMOMOIrOK KiJIBKOX izopepmentis UGT (UGT1A9S,
UGT2B7S 1 UGT1A3S) nna yTBOpeHHs amOpiseHTany MmioKypoHiay ( 13%). AMOpizenTan Takox
3a3Hae OKHCMOBATBHOIO MeTaboni3My B ocHoBHOMY CYP3A4 i menmoro miporo CYP3AS i
CYP2C19 3 yrBOopenHsM 4-rigpokchMeTHIaMpizenTany (21%), SKHil TAKOXK TJIIOKYPOHI3YETBCS
A0 A4-rigpokcHMeTHn  ambpiseHTaHY TIOKypoHimy (5%). AdimsicTs 3B’43yBaHHA 4-
TIIPOKCUMETHIT aMOpi3eHTaHy 3 PEelenTopoM eHJOTeNiHYy JIOAHHH B 65 pa3iB MEHIIE, HDK y
amOpizentany. ToMy NpH KOHUEHTpamisfX, MO CHOCTEPIraloTbCS B IIa3Mi (mpubmazao 4%
BIIHOCHO 0aThKiBChKOTO aMOpi3eHTaHy), He OWiKYEThCS, IO 4-TiXpOKCHMETHT amOpizeHTan
cupuATAMe (apMaKoIoTidHill akTHBHOCTI ambpisenTany.
Hani in vifro cBimguats 1po Te, mo ambpizentan mpu 300 MKM mpEBOAMB 10 MeHmTe Hix 50%
inribysanas UGT1A1, UGT1A6, UGT1A9, UGT2B7 (10 30%) abo depmenTiB npTOxpomy P450
1A2, 2A6, 2B6, 2C8, 2C9, 2C19, 2116, 2E1 i 3A4 (o 25%). In vitro, amOpi3eHTaH He Mae
IHTiOYI090r0 BIUTMBY Ha TPAHCHNOPTEPH JIOAMHM [PH KIIHIYHO 3HaYymli KOHIEHTpaIlil,
Bxmovaroun Pgp, BCRP, MRP2, BSEP, OATP1B1, OATP1B3 ta NTCP. Kpim Toro, amGpizentan
HE BUK/IHKaB excrpecito 6inka MRP2, Pgp a6o BSEP y renaronmtax mypis. Baarani, naui in vitro
CBiZ4aTh TPO Te, IO aMOpi3eHTaH NP KITIHIYHO 3HAYYIIHX KOHLEHTPaisx (Cmax B u1asmi 10 3,2
MKM) ne BommBatiMe Ha UGT1A1, UGT1A6, UGT1A9, UGT2B7 abo bepMeHTH LHTOXpOMY
P450 1A2,2A6,256,2C8,2C9,2C19,2D6,2E1, 3A4 a6o TpaHcropTyBanHs yepe3 BSEP, BCRP,
Pgp, MRP2, OATP1B1 /3 a6o NTCP.
V 20 300poBHX 10OPOBOMBINE JOC/IKYBAIH BILTHE [OCTIHHOTO npuiiomy amopizentany (10 mr
OZIuH pa3 Ha 100y) Ha BpapMaKOKiHETHKY Ta hapMaKoIHHaMIKy OHiel 1031 Bapdapuny (25 mr),
BAMIipsHEX 32 gonomororo ITY ta MHC. AMGpisenTan He MaB 5KOMHOrO KITiHIMHO 3HAYYIIOro
BILTHBY Ha apMakoKineTuKy abo dapmakomunamixy sapdapuny. IToniGHEM 9HHOM, 0qHOYACHE
3aCTOCYBaHHA 3 BAPYAPHHOM He BIUTHBANO Ha (papMaKOKIHETHKY aMOpizeHTamHy (muB. po3nin 4.5).
Edexr 7-nemnoro sacrocysanns cunenadiny (mo 20 Mr Tpu pasu Ha nofy) Ha papMakoKiHEeTHKY
oHi€T 103u aMOpizeHTaHy Ta eheKTH 7-I€HHOr0 3aCTOCYBaHHS ambpizentany (10 Mr oquH pas Ha
n00y) Ha (apMakoKiHETHKY OJHiei 03 cuimeHadity HOCHDKYBan  y 19 310poBHX
N0OpoBONBLIB. 3a BHHATKOM 30imblueHHs Cmax cungeHadiny Ha 13% micis OHOYACHOrO
BBCICHHS amOpizeHTaHy, iHImI (apMakoKiHETHYHI NOKA3HHUKH cungenabpiny, N-mecMeTHII-
cunzaeHadiny Ta amGpizentany e 3minuncs. Lle HeBenuke 361mbmeHHs Cryax cunenadiny He
BBAXAETHCA KIHIYHO 3HAYYIINAM (IUB. po3ain 4.5).
Edexr mocrifinoro 3actocyBanHs ambpizentany (mo 10 Mr omum pas nHa [00y) Ha
(apmakokineTnky oxmiel 1o3u Tajanadiny Ta epeKTH MOCTIHHOrO 3aCTOCYBaHHs Tafganadiny
(40 mr onuH pa3 Ha 100y) Ha GapMaKoOKiHETHKY OHiel 103u amOpi3eHTaRy MoCTimKyBad y 23
310pOBHX 100pOBONIBLIB. AMOpi3€HTAaH He MaB KOAHOTO KIHHIYHO 3HAYYIOrO BIUIUBY Ha
apmakokineTuky Tamanadiry. [TonibHUM 9MHOM, OTHOYACHE 3aCTOCYBAHHS 3 TaganaduioM He
BILTMBAIIO Ha HapMakoKiHETHKY aMOpisenTany (qus. poszin 4.5).
Brmie noTopHOTO NpHitoMy KeTokoHaszomy (400 Mr omEE pa3s Ha no0y) Ha (apmakokiHETHKY
ommiei no3u 10 mr amOpiserTany mocmipkyBamd y 16 3M0pOBHX J00pOBONBIIB. Excrnosumii
ambpizentany, BuMipsaHi AUC (0-inf) T2 Cmax, Oy7m 361mbIueni Bianosigao Ha 35% Tta 20%. Lst
3MiHa eKCIIO3HIIiT HABPSTIH MaTHMe Oy Ib-sKe KIliHIYHE 3HATCHHS, | TOMY amMOpi3eHTaH Moxe 6yTH
BBEJIEHUH pa3oM 13 KETOKOHA30/I0M.
Edextu noeTopHoro npuitomy mukiocnopusa A (100 - 150 mr 1sa pasu Ha 100y) Ha cTaioHapHY
(hapmakokineTHKy aMOpizeHTaHy (5 MI OZMH pa3 Ha 106Y), a TAKOK edeKTH NOBTOPHOrO pHHoMY
amOpiseHTany (5 Mr onuH pa3 Ha J00Y) Ha CTalioHapHY ¢apMakoKiHeTHKY gnknocnépnﬂy A
(100-150 wr nmpiui Ha 100y) BMBYATHCH Y 370pOBHX NOGPOBOMBLIE, -Cinax. Ta I},UC_(Q-I)
ambpiseHTany migsuuieni (BinmosinHo 48% Ta 121%) B IpHCYTHOCTI KiTBKOX 103 LMKIOE bpHiL
A. Ha mizerasi mux 3miH, 103y amOpisenTany cii oOMeAyBaTH 10 5 ML OMH pas He (10 Oy TIpH
CYMICHOMY 3aCTOCYBaHHI 3 MUKIOCTOPHHOM A (JHB. pﬁggijﬂgﬁﬁ}){. Ea}momf 3TN, KibKief -
' VAR i e
peccipal || - BIATOBIRAE
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amOpizeHTaHy He BIUIHBAIOTH Ha €KCTOSHINIO IHKIOCTIOPHHY A, i Hemae HEOOXiAHOCTI B
peryJixOBaHHI J03H IIAKIOCIIOPHHY A.

Edextn Tepminororo i mosroproro npumitomy pudammingay (600 Mr omum pa3 Ha 1o0y) Ha
cTauioHapHy (apMakokineTHKy amOpizentany (10 Mr ogun pas Ha 100y) BHBYAIN Y 310POBHX
nobposonbiis. ITicad nepmmx /103 pudamninuay crnocTepiraloch TiMuacose 36imsmennas AUC
(0-z) amOpisentany (121% Ta 116% micis nepruoi Ta Apyroi j103u pruamMInLuiy, BiIIOBiIHO),
iMoBipHo, uepes inribinito OATP, onocepenkosany pudamnimunom. [Ipote, KITHITHO 3HATYIIOTO
BIUTUBY Ha €KCIIO3HLIO aMOpizeHTany 10 8-10 s mic/s BBCHHA KUTBKOX /103 pudaMIiLHHy He
Oyno. Tlanienty, SKi OTPEMYIOTH Tepaniio aMOpi3eHTAHOM TIOBHHHI 3HAXOIMTHCE il PETETBHAM
HArIAAOM i/ 9ac MOYaTKy JiKyBaHHA prudaMIminuaoM (uB. possinu 4.4 ta 4.5).

Brms noeropsoro mpuitomy amGpisenrtany (10 Mr) ma dapmaxokiHeTHKY OmHi€i 03
JUTOKCHHY JIOCT/DKYBanu y 15 310poBux 106poBonbLis. Kinbka 103 aM6pizeHTaHy MpH3BeIH 10
He3HAUHOTO 3011bmeHHS AUC)-1ast T2 IPAMOT KOHIEHTPALiT THrOKCHHY Ta 29% 36iuibmerns Crax
AurokcHHy. [ligBHInenHs excro3uIii AUrOKCHHY, SIKE CIIOCTEPIiranocs B IPHCYTHOCT] KLUTBKOX /103
amOpiseHTaHy, He BBAYKAI0CA KIIHIUHO 3HAYY MM, i He JI0BOJMIOCS KOPEryBaTH 103y JUTOKCHHY
(zmB. po3nin 4.5).

Brmis 12 nmie nputiomy am6pisentany (10 mr oaus pas Ha 106y) Ha (hapMaKOKIHETHKY OJHieT
A034 NEPOPANbHOTO KOHTPANENTHBY, IO MICTHTh €THHiIECTpamion (35 MKI) Ta HOPETiHIpPOH
(1 Mr), BEBYAIHA y 3M0POBHX HOGPOBOABLIB-KIHOK. Cmax Ta AUC (0 6y HE3HAYHO 3HIOKEH] JUIS
eTHHinecTpaniony (BinmosigHo 8% Ta 4%), Ta HE3HAYHO IIiABHINEHI [ HopeTiHApony (13% Ta
14% signmosingno). L{i 3minm excnosuuii eTuninecTpagiony abo HOpETIHAPOHY GYIIH HEBETHKUME
1 HaBpa 9i OyAyTh KIIHIYHO 3HaUyIMME (TUB. po3in 4.5).

Bugenennsa

AMOpI3eHTaH Ta Horo MeTaboliTH BHBOISTHCS TOJOBHAM YHHOM 3 JKOBYY ICIS MEIiHKOBOTO
Ta/ab0 nosaneuinkoBoro metabonizmy. Ipnbmusno 22% BReeHOT A031 BHALISETHCS B ceYi Mmics
IEPOPANLHOTO NPHHOMY, IIPH IBOMY 3,3% 3aldmaeThcs He3MiHeHHM amGpizentanom. Ilepios
HamiBpO3Nazy y Iuiasmi y el konmusaeThes Bij 13,6 1o 16,5 rogus.

OcoOnuBi rpymu nariedTiB

Ha mincrasi pesynsTaTiB  momynAmiiHOro (apMakoKiHETWYHOTO —aHawmisy y  340POBHX
200poBoIbLIB Ta nanienTie 3 JIAT, dpapmakokineTHka aMOpiseHTaHY CYTTERO HE 3alekala Bif
crati abo BiKy (IuB. po3jin 4.2).

Hopyutenns gynxyii Hupok

AMOpI3eHTaH He 3a3HA€ 3HAYHOTO MeTaboNi3My y HEpKax abo HHPKOBOTO KIipeHcy (eKcKperii).
Y momyssmiiHOMY (apMaKOKiHETHYHOMY aHAWTi3i BCTAHOBIEHO, IO KJNipEHC KpEeaTHHIHY €
CTaTUCTHYHO 3HAYYIIHM KOBapiaHTOM, MO BIUIHBAE HA KIIPEHC MPH MEPOPaTbHOMY IpHHoMI
amOpizenTany. Bemmunna 3HIKEHHs! KIIpEHCY NPH TepOpaThHOMY HPHHOMI € HE3HAYHOIO (20-
40%) y mauieHTiB 3 nOMipHAM NOpPYIIEHHAM (GYHKIIT HHPOK i TOMy HaBpsa uu Oye MaTH GYiIb-
AKY KIHIMHY 3HaduMoctb. Ompax cnin Oytn oOcpeXHHM LpPH 3aCTOCYBAHHI Y NALI€HTIB 3
BKKHMHU MOPYIIEHHAMY QYHKILIT HUPOK (IUB. po3ain 4.2).

Topywenns gynryii newinxu

OcHOBHMMHA LUIAXaMH MeTaOoNi3My aMOpiseHTaHY € TUIOKYPOHYBAHHSA Ta OKHCICHHS 3
IOJAILIIMM BHBEICHHAM 3 XKOBYIO, MOKIIMBE MOTiPINEHHS NMEYiHKOBOI HeAoCcTaTHOCTI (Crax 1
AUC) mix BonusoM amOpisenTany. Y momymsmifiHoMy (apMakokiHeTHIHOMY aHaimisi Gyio
HOKa3aHO 3HWKEHHS KIIPEHCY IPH IePOpaTbHOMY 3aCTOCYBAHHI y BHIISL GYHKIIT I IBHINEHHS
piBasi GinipyGiny. Ilpote, Bnmis edexry GinipyOiHy € HeBenmMKHM (y TOPIBHSHHI 3 TUIIOBHM
nanientom 3 Oinipybimom 0,6 Mr/an, namieHT 3 migBamenuM GimipyGimom 4,5 Mr/mn mae
npubimmsso  Ha 30% HIKYMH  KTpeHC IpH  [EpOpaTbHOMY  IIpHiOMI amOpizeHTaHy).
®apmakokiHeTHKA aMOpi3eHTaHy Yy XBOPHX 3 IOPYIIEHHAMHA (YHKIL Iedinky (3 HHpo30M abo Ges
HBOTO) He BHBYeHA. ToMy aMOpi3enTan He CIIiJ MOYHHATH Yy IAUIEHTIB 3 BAKKHMH IOPYIICHHAMHU
GynKUil neyinku abo KIHIYHO 3HAYYINHMH IiJBUIICHAMH HE€YiHKOBHMHU aMiHOTpaHc(epasamu
(> 3xBMH); mus. po3uinu 4.3 ta 4.4). P T

TOTORHHKK T.B.



300169

5.3 Moxainivuni gani 3 6e3nexu

Uepes xnacoBuii nepBuHHMI q)apmaxmormmn edeKT, BeTHKa OJHOpa30Ba /1032 aMGpiseHTaHy
(To6to HepCIIOSYBaHHS{) MOJKe 3HM3UTH apTepianbHUi THCK 1 MATH MOTEHIMIAN IS COPHYHHEHHS
rIOTEH311 Ta CHMITOMIB, TIOB’I3aHHUX 3 BA30AUATALIIE€IO0.

AMOpizenTan He OyB IOKa3aHHH sK iHTIOITOpP TPAHCHOPTYBAHHS JKOBYHHX KWCTOT B0 SIK TAKMil,
[0 MAc BIIKPHUTY FeTIaTOTOKCHIHICTE.

3analeHHs Ta 3MiHH €MiTeNio HOCoBOI IOPOKHIEM OyilM BUSBJICH] Y I'PH3YHIB TIic/s TPHBANOTO
BBC/ICHHS TTPH €KCLO3KULIT HIKYE TEPaNCBTHYHOTO PIBHS Yy JIIoflell. Y cofax crnocTepiramvcs lerki
3analibHi peaKuu nicJis TPABATOTO BBENEHHS BHCOKOT /1031 aMOpi3eHTaHy Ipu eKCno3uiisx y 20
pa3iB OLIBMIKX HiX Ti, MO CHOCTeplraJmcsI y TIAI[IEHTIR.

Cnocreplranacr, rmepnnaw{ PaKOBHH IOPOXHHHH HOCA Y IIYPIB, AKi OTPHMYBAITH aM6p13eHTaH
IpH PiBHI €KCIO3MIIT KU B 3 pasu nepeBulyBaB KHIHI‘{Hy AUC. He CHOCTeplFaHOCB r1nepnna311
HOCOBHX KICTOK y MHIIeH 4u cobak Ipy BBeACHHI amMOpisenTany. Y mypis rmepnnasm HOCOBOL
PAaKOBHHH € BH3HAHOKIO PEakIiel0 Ha HOCOBE 3alal€HHS, 3aCHOBAHOK HA [JOCBIMI IHIIIHX
JIOCITIIKEHD.

AM6p136HTaH OyB KIIaCTOTe€HHMM NpH BHIPOOYBAHHI y BHCOKHX KOHIEGHTDAIISX y KIITHHAX
ccaBlliB in vitro. Xoauux nokasis MYTareHHOTo ab0 TeHOTOKCHYHOTO e(beKTy aMOpi3eHTaHy He
Oyllo BHABIEHO B 6a1<Tep151x abo y IBOX JOCTIUKEHHSIX i1 ViVO Y IPH3YHIB.

He 6yno HiKHX JI0Ka3iB KaHIEPOTEHHOTO MOTEHIATY BIPOJOBK 2 POKIB IepopaibHUX
JOCIIDKEHD Y IypPiB Ta MUIeH. BUsABIsAIOCH HeBeUKe 306iNbIIeHAS (b16poaﬂeH0MH MOJIOYHOT
3aJI03H, ,qupoanc:Hm OyXJIUHY, Y CamIliB myplB TUIBKH IIpH Ha#iBuInii 1o3i. CucremHa
€KCIO3HIisT aM6p136HTaHy y CaMOK I_I_IyplB y uiif 1031 (3acHoBaHi# Ha cramionapuomy AUC) Gyna
B 6 pa3iB OinbIIO0, HOK IpH KIiHIYHIN 1031 10 Mr/n06y.

ATpO(pm TECTIKYJIIPHUX KaHATBIIB, SKa iHOAL Oyia OB’ A3aHa 3 acIepMiero, CHOCTCpll“aJIaCH npu
JOCIIPKEHHAX TOKCHYIHOCTI 1 ()epPTHIBHOCTI [IPH TIOBTOPHOMY TepopaipHOMy mpuiiomi y camilin
mypis Ta Mumeii 6e3 obmekeHb Oe3nekn. 3MiHY B f€9YKax HE OYIHM MOBHICTIO BiHOBIIOBAHUMHE
NPOTArOM OLIHIOBAHHX Tepiofi 6e3 nikysanusa. [IpoTe, mpu HOCTLKEHHI v cO6aK TPHBATICTIO
o 39 THKHIB npH excnosuuii, y 35 pasiB OUTbIIMA HIXK Ta, 10 cnocrepiranacs y JIOAeH
3aCHOBYIOYHCH Ha AUC, He cmoctepiranocss HiSKHX 3MiH y si€dkax. Y camiip IIypiB He
CroCTepiranock JKOAHAX e(peKTiB amOpiseHTaHy Ha PyXIHBICTH CHEpPMATO30ifiB y BCix
JOCTIKYBaHHX J03aX (710 300 Mr/xr Ha 1106y) Hesenuke (<10%) 3HHKEHHSI IPOIEHTHOTO BMICTY
MOpdONIOTigHO HOPMAJIPHAX CIIEPMATO30i/iB BiA3HAYan0cs npH 1031 300 Mr/kr/106y, ane He npn
100 mr/kr/noGy (y 9 pasis 6inbine xniniguol excrosuwii npr 10 mM1/106y). Bnnus am6pizenTamny
Ha JIFOJCHKY 40JIOBIYY ()epTHIIBHICT HE BiIOMMIA.

byno moxaszano, mo ambpizenTan € TEPATOTEeHHUM Y MYpIB Ta KPOJHUKIB. AHOMaii HHKHLOT
HICNICNH, si3uKa Ta/abo migHebinas Oynu moMideHl IpH BHIPOOYBaHHAX yeix no3. Kpim Toro,
JOCIIKEHHA B INYPiB IOKA3amy 30LILIIEHHS YaCTOTH BHSBIECHHA Ne(EKTiB MiKILTYHOYKOBOT
II€PErOpO/IKH, NEPEKTiB MaricTpalbHUX Cy[AHH, aHOMAIifl HMTONOMIOHOI 3a703H Ta THMYyca,
OKOCTEHIHHS OCHOBHOI KITMHOMOMIOHOT KICTKH Ta BHHUKHEHHS IyIKOBOT apTepil, PO3TAIIOBAHO
Ha JIBIA CTOPOHI CEYOBOTO MiXypa 3aMicTh IpaBoi CTOPOHH. TepaTOreHHICTh € Mif03PIOBAHAM
kiacoruM eextom APE.

Beenenns aM6pl3€HTaHy caMKam mypr IiJ{ Yac Mi3HBOI BAariTHOCTI Ta JaKTamil CIPUYMHHEIO
HeOaKani 1OAIl y NOBEMIHII MaTepi, 3MEHINMIO0 BHKHBAHHA JHTHHYA Ta 3MEHLIWIO
PENPOIYKTHBHY 3/[ATHICTH II0TOMCTBA (TIpH CIIOCTEPEXKEHH]I HEBEJIHKHX AECUOK MPH PO3THHI) HpH
3-xpartuiii excrosumii AUC 1pi MakcuManbHil peKoMeHI0BaHiH 1031 JIsT JTEOTHHH.

Y MOnoauX 1IypiB, SKHM BBO AN aM6pn3eHTaH NIEpOpaIbHO OJIMH pa3 Ha 100y mpoTsroM 7 -
26, 36, aGo 62 - ro aHs MiC/Is [HOJIOTIB, CHOCTeplranoc;I 3HHJKEHHS Bard MO3KY (-3% 10 -8%) Ge3
mopdororidaux abo HeHPOOPiEHTOBHX 3MiH ITCIIA AMXATBHUX 3BYKIB, anHoe i rinokeii. L1i
peaxuii CrocTepiraIuck Npy eKCo3uMifsX mpubam3Ho B 1,8-7 pasis Ginbiue npyu 3acTocyBaHHI
no3u 10 mry mitedt (Bik Bix 9 mo 15 pokis) Ha ocuosi AUC. Kiiniuna 3Hath1cn. X
CIIOCTEPEIKEHD Al NITeH He 0 KIHI JOCIiHKeHa. -

6. DOAPMALEBTHYHI XAPAKTEPUCTHUKU
6.1  Ilepenik TONMOMIKHUX peYOBUH

Cepuesnna TabneTku

JlakTo3u MmoHoOriapat
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MikpoxpucTanivza remonosa

Hatpiio kpockapmernosa

Marsiw creapar

ITniBkoBa 000M0HKE

[TonipiHIMOBUH CIUPT (YACTKOBO TiZpOITi30BaHMIT)
Tamex (ES53D)

Hioxcun tutany (E171)

Maxkporou 3350

Jlenurun (coeruit) (E322)

Yeppouuit yapisauid AC (E129)

6.2 HecymichicTs
He 3actrocoByeTncs.

6.3 Tepmin npuaaTHoCTI
5 poxiB.

6.4 OcobauBi 3an06ixui 3axonn mogo 36epiranns
Lle#t mixapcpkmit 3acib He BEMarae crieniaibHuX yMOB 30epiranms.

6.5 Tum Ta 3MicT ymakoBKH
bricrepu 3 [IBX/TIBIX/amominieBoi Goabry.

VYnakoBka MicTuTh Oictepu 10x1 a6o 30x1 3 nopiisvu TableTok 3 MIIBKOBOK 060I0HKOIO.

He Bc1 po3Mipi yIIakOBKH MOKYTh IIPO/IABATHCS.

6.6 Oco0.1uBi 3aM106i3KHI 3aX0XH MO0 YTHIIZALIT
Hemae ocoGmiBUX BUMOT 10 yTHITI3aALIT.

7.  BJACHUK PEECTPALIMHOTIO ITOCBIJMEHHS
I'maxcoCwmitKnsitn (Ipnannis) Jlimiten

12 PiBepBok

CitiBect biznec Kammyc

Hy6min 24

Ipnanmis

8. HOMEP(H) PEECCTPAIIIITHOI'O IHOCBIAJYEHHSI
Bonibpic 5 mr, TabneTky, BKPHUTI IUIIBKOBOIO 000I0HKOIO
EU/1/08/451/001

EU/1/08/451/002

Bonibpic 10 mr., TabaeTKH, BKPUTI ILTIBKOBOK 000J0HKOIO
EU/1/08/451/003

EU/1/08/451/004

9. JIATA TIIEPIIOI BUJIAUI PEE€CTPALIITHOI'O
OHOBJIEHHS PEECTPAIIIMHOI'O HOCBIIYEHHS

Jarta nepmoi peectpanii: 21 kit 2008 p.
Hata octanEbOro noHoBneHus: 14 ciuns 2013 p.

INNOCBIJYEHHS/IATA

KEPIBHHK BI8A n» BiﬂﬂQBmae

PEECTPAUTT
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Daerpykuis npo 3acrocyranns Jgikapebkoro 3acody, 3aTBEpP/KeNa 3riqHo 3
HOpMaTHBHHMH BUMOraMy Kpainu 3assuuka/Bupobnuka a6o kpainm, PeryasiTopHHi
OpraH SIKOT Kepy€eThesl BHCOKHMH CTAHIAPTAME SIKOCTI, 100 BiANOBIIAIOTE CTapJapTam,

pexomengoBaaum BOO3

SUMMARY OF PRODUCT CHARACTERISTICS
1.~ NAME OF THE MEDICINAL PRODUCT

Volibris 5 mg film-coated tablets
Volibris 10 mg film-coated tablets

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Volibris 5 mg film-coated tablets
Each tablet contains 5 mg of ambrisentan.

Volibris 10 mg film-coated tablets
Each tablet contains 10 mg of ambrisentan.

Excipient(s) with known effect:

Volibris § mg film-coated tablets
Each tablet contains approximately 95 mg of lactose (as monohydrate), approximately 0.25 mg of
lecithin (soya) (E322) and approximately 0.11 mg of Allura red AC Aluminium Lake (E129).

Volibris 10 mg film-coated tablets
Each tablet contains approximately 90 mg of lactose (as monohydrate), approximately 0.25 mg of
lecithin (soya) (E322) and approximately 0.45 mg of Allura red AC Aluminium Lake (E129).

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Film-coated tablet (tablet).
Volibris 5 mg film-coated tablets

Pale-pink, square, convex, film-coated tablet with “GS” debossed on one side and “K2C” on the other
side.

Volibris 10 mg film-coated tablets &
Deep-pink, oval, convex, film-coated tablet with “GS” debossed on one side and “KE3”;;'"E' J
side. ‘37} !
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4.1 Therapeutic indications

Volibris is indicated for treatment of pulmonary arterial hypertension (PAH) in adult patients of
WHO Functional Class (FC) II to III, including use in combination treatment (see section 5.1).
Efficacy has been shown in idiopathic PAH (IPAH) and in PAH associated with connective tissue
disease.

4.2 Posology and method of administration

Treatment must be initiated by a physician experienced in the treatment of PAH.

Posology

Ambrisentan monotherapy
Volibris is to be taken orally to begin at a dose of 5 mg once daily and may be increased to 10 mg
daily depending upon clinical response and tolerability.

Ambrisentan in combination with tadalafil
When used in combination with tadalafil, Volibris should be titrated to 10 mg once daily.

In the AMBITION study, patients received 5 mg ambrisentan daily for the first 8 weeks before up
titrating to 10 mg, dependent on tolerability (see section 5.1). When used in combination with
tadalafil, patients were initiated with 5 mg ambrisentan and 20 mg tadalafil. Dependent on tolerability
the dose of tadalafil was increased to 40 mg after 4 weeks and the dose of ambrisentan was increased
to 10 mg after 8 weeks. More than 90% of patients achieved this. Doses could also be decreased
depending on tolerability.

Limited data suggest that the abrupt discontinuation of ambrisentan is not associated with rebound
worsening of PAH.

When co-administered with cyclosporine A, the dose of ambrisentan should be limited to 5 mg once
daily and the patient should be carefully monitored (see sections 4.5 and 5 2).

Special populations

Elderly patients

No dose adjustment is required in patients over the age of 65 (see section 5.2).

Patients with renal impairment

No dose adjustment is required in patients with renal impairment (see section 5.2). There is limited
experience with ambrisentan in individuals with severe renal impairment (creatinine clearance

<30 ml/min); therapy should be initiated cautiously in this subgroup and particular care taken if the
dose is increased to 10 mg ambrisentan.

Patients with hepatic impairment

Ambrisentan has not been studied in individuals with hepatic impairment (with or without gz;;;hof
Since the main routes of metabolism of ambrisentan are glucuronidation and oxidation wit :
subsequent elimination in the bile, hepatic impairment might be expected to increase ex 'i""'@}fp
and AUC) to ambrisentan. Therefore ambrisentan must not be initiated in patients with § ifé‘re
impairment, or clinically significant elevated hepatic aminotransferases (greater than 3 b}iﬁ"e‘é
Upper Limit of Normal (>3xULN); see sections 4.3 and 4.4).
REPIBHUK Bigaliny
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Paediatric population

The safety and efficacy of ambrisentan in children and adolescents aged below 18 years has not been
established. No clinical data are available (see section 5.3 regarding data available in juvenile
animals).

Method of administration

It is recommended that the tablet is swallowed whole and it can be taken with or without food. It is
recommended that the tablet should not be split, crushed or chewed.

4.3  Contraindications

Hypersensitivity to the active substance, to soya, or to any of the excipients listed in section 6.1.
Pregnancy (see section 4.6).

Women of child-bearing potential who are not using reliable contraception (see sections 4.4 and 4.6).
Breast-feeding (see section 4.6).

Severe hepatic impairment (with or without cirrhosis) (see section 4.2).

Baseline values of hepatic aminotransferases (aspartate aminotransferases (AST) and/or alanine
aminotransferases (ALT))>3xULN (see sections 4.2 and 4.4).

Idiopathic pulmonary fibrosis (IPF), with or without secondary pulmonary hypertension (see section
5.1).

4.4  Special warnings and precautions for use

Ambrisentan has not been studied in a sufficient number of patients to establish the benefit/risk
balance in WHO functional class I PAH.

The efficacy of ambrisentan as monotherapy has not been established in patients with WHO
functional class IV PAH. Therapy that is recommended at the severe stage of the disease (e.g.
epoprostenol) should be considered if the clinical condition deteriorates.

Liver function

Liver function abnormalities have been associated with PAH. Cases consistent with autoimmune
hepatitis, including possible exacerbation of underlying autoimmune hepatitis, hepatic injury and
hepatic enzynie elevations potentially related to therapy have been observed with ambrisentan (see
sections 4.8 and 5.1). Therefore hepatic aminotransferases (ALT and AST) should be evaluated prior
to initiation of ambrisentan and treatment should not be initiated in patients with baseline values of
ALT and/or AST >3xULN (see section 4.3).

Patients should be monitored for signs of hepatic injury and monthly monitoring of ALT and AST is
recommended. If patients develop sustained, unexplained, clinically significant ALT and/or AST ...
elevation, or if ALT and/or AST elevation is accompanied by signs or symptoms of hepatiq‘;iﬁjﬁry
(e.g. jaundice), ambrisentan therapy should be discontinued. el

O

In patients without clinical symptoms of hepatic injury or of jaundice, re-initiation of a
may be considered following resolution of hepatic enzyme abnormalities. The advice of 4

i ded.
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Haemoglobin concentration

Reductions in haemoglobin concentrations and haematocrit have been associated with endothelin
receptor antagonists (ERAs) including ambrisentan. Most of these decreases were detected during the
first 4 weeks of treatment and haemoglobin generally stabilised thereafter. Mean decreases from
baseline (ranging from 0.9 to 1.2 g/dL) in hemoglobin concentrations persisted for up to 4 years of
treatment with ambrisentan in the long-term open-label extension of the pivotal Phase 3 clinical
studies. In the post-marketing period, cases of anaemia requiring blood cell transfusion have been
reported (see section 4.8).

Initiation of ambrisentan is not recommended for patients with clinically significant anaemia. It is
recommended that haemoglobin and/or haematocrit levels are measured during treatment with
ambrisentan, for example at 1 month, 3 months and periodically thereafter in line with clinical
practice. If a clinically significant decrease in haemoglobin or haematocrit is observed, and other
causes have been excluded, dose reduction or discontinuation of treatment should be considered. The
incidence of anaemia was increased when ambrisentan was dosed in combination with tadalafil (15%
adverse event frequency), compared to the incidence of anaemia when ambrisentan and tadalafil were
given as monotherapy (7% and 11%, respectively).

Fluid retention

Peripheral oedema has been observed with ERAs including ambrisentan. Most cases of peripheral
oedema in clinical studies with ambrisentan were mild to moderate in severity, although it may occur
with greater frequency and severity in patients >65 years. Peripheral oedema was reported more
frequently with 10 mg ambrisentan in short-term clinical studies (see section 4.8).

Post-marketing reports of fluid retention occurring within weeks after starting ambrisentan have been
received and, in some cases, have required intervention with a diuretic or hospitalisation for fluid
management or decompensated heart failure. If patients have pre-existing fluid overload, this should
be managed as clinically appropriate prior to starting ambrisentan.

If clinically significant fluid retention develops during therapy with ambrisentan, with or without
associated weight gain, further evaluation should be undertaken to determine the cause, such as
ambrisentan or underlying heart failure, and the possible need for specific treatment or
discontinuation of ambrisentan therapy. The incidence of peripheral oedema was increased when
ambrisentan was dosed in combination with tadalafil (45% adverse event frequency), compared to the
incidence of peripheral oedema when ambrisentan and tadalafil were given as monotherapy (38% and
28%, respectively). The occurrence of peripheral oedema was highest within the first month of
treatment initiation.

Women of child-bearing potential

Volibris treatment must not be initiated in women of child-bearing potential unless the result of a pre-
treatment pregnancy test is negative and reliable contraception is practiced. If there is any doubt on
what contraceptive advice should be given to the individual patient, consultation with a gynaecologist
should be considered. Monthly pregnancy tests during treatment with ambrisentan are recommended
(see sections 4.3 and 4.6).

Pulmonary veno-occlusive disease

acute pulmonary oedema when treated with ambnsentan the p0551b111ty of pulmonary
disease should be considered.

1""51'“'[’
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Patients on ambrisentan therapy should be closely monitored when starting treatment with rifampicin
(see sections 4.5 and 5.2).

Concomitant use with other medicinal products

Excipients

Volibris tablets contain lactose. Patients with rare hereditary problems of galactose intolerance, the
Lapp lactase deficiency or glucose-galactose malabsorption should not take this medicine.

Volibris tablets contain the azo colouring agent Allura red AC Aluminium Lake (E129), which can
cause allergic reactions.

Volibris tablets contain lecithin derived from soya. If a patient is hypersensitive to soya, ambrisentan
must not be used (see section 4.3).

Volibris tablets contain less than 1 mmol sodium (23 mg), which is essentially ‘sodium-free’,
4.5 Interaction with other medicinal products and other forms of interaction

Ambrisentan does not inhibit or induce phase I or Il drug metabolising enzymes at clinically relevant
concentrations in in vifro and in vivo non-clinical studies, suggesting a low potential for ambrisentan
to alter the profile of medicinal products metabolised by these pathways.

The potential for ambrisentan to induce CYP3 A4 activity was explored in healthy volunteers with
results suggesting a lack of inductive effect of ambrisentan on the CYP3A4 isoenzyme.

Cyclosporine A
Steady-state co-administration of ambrisentan and cyclosporine A resulted in a 2-fold increase in

ambrisentan exposure in healthy volunteers. This may be due to the inhibition by cyclosporine A of
transporters and metabolic enzymes involved in the pharmacokinetics of ambrisentan. Therefore the
dose of ambrisentan should be limited to 5 mg once daily when co-administered with cyclosporine A
(see section 4.2). Multiple doses of ambrisentan had no effect on cyclosporine A exposure, and no
dose adjustment of cyclosporine A is warranted.

Rifampicin

Co-administration of rifampicin (an inhibitor of Organic Anion Transporting Polypeptide [OATP], a
strong inducer of CYP3A and 2C19, and inducer of P-gp and uridine-diphospho-
glucuronosyltransferases [UGTs]) was associated with a transient (approximately 2-fold) increase in
ambrisentan exposure following initial doses in healthy volunteers. However, by day 8, steady state
administration of rifampicin had no clinically relevant effect on ambrisentan exposure. Patients on
ambrisentan therapy should be closely monitored when starting treatment with rifampicin (see
sections 4.4 and 5.2).

Phosphodiesterase inhibitors

Co-administration of ambrisentan with a phosphodiesterase inhibitor, either sildenafil or tadalafil
(both substrates of CYP3A4) in healthy volunteers did not significantly affect the pharmacokinetics of
the phosphodiesterase inhibitor or ambrisentan (see section 5.2).

Other targeted PAH treatments
The efficacy and safety of ambrisentan when co-administered with other treatments for PAH‘('éwg; e
prostanoids and soluble guanylate cyclase stimulators) has not been specifically studied/in |
clinical trials in PAH patients (see section 5.1). No specific drug-drug interactions w1th SOIuble ,
guanylate cyclase stimulators or prostanoids are anticipated based on the known bloti;a "sfo'rrnatlon J
data (see section 5.2). However, no specific drug-drug interactions studies have been's

these drugs. Therefore, caution is recommended in the case of co-administration. '
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Oral contraceptives

In a clinical study in healthy volunteers, steady-state dosing with ambrisentan 10 mg once daily did
not significantly affect the single-dose pharmacokinetics of the ethinyl estradiol and norethindrone
components of a combined oral contraceptive (see section 5.2). Based on this pharmacokinetic study,
ambrisentan would not be expected to significantly affect exposure to oestrogen- or progestogen-
based contraceptives.

Warfarin

Ambrisentan had no effects on the steady-state pharmacokinetics and anti-coagulant activity of
warfarin in a healthy volunteer study (see section 5.2). Warfarin also had no clinically significant
effects on the pharmacokinetics of ambrisentan. In addition, in patients, ambrisentan had no overall
effect on the weekly warfarin-type anticoagulant dose, prothrombin time (PT) and international
normalised ratio (INR).

Ketoconazole
Steady-state administration of ketoconazole (a strong inhibitor of CYP3A4) did not result in a
clinically significant increase in exposure to ambrisentan (see section 5.2).

Effect of ambrisentan on xenobiotic transporters

In vitro, ambrisentan has no inhibitory effect on human transporters at clinically relevant
concentrations, including the P-glycoprotein (Pgp), breast cancer resistance protein (BCRP), multi-
drug resistance related protein 2 (MRP2), bile salt export pump (BSEP), organic anion transporting
polypeptides (OATP1B1 and OATP1B3) and the sodium-dependent taurocholate co-transporting
polypeptide (NTCP).

Ambrisentan is a substrate for Pgp-mediated efflux.

In vitro studies in rat hepatocytes also showed that ambrisentan did not induce Pgp, BSEP or MRP2
protein expression.

Steady-state administration of ambrisentan in healthy volunteers had no clinically relevant effects on
the single-dose pharmacokinetics of digoxin, a substrate for Pgp (see section 5.2).

4.6  Fertility, pregnancy and lactation

Women of childbearing potential

Ambrisentan treatment must not be initiated in women of child-bearing potential unless the result of a
pre-treatment pregnancy test is negative and reliable contraception is practiced. Monthly pregnancy
tests during treatment with ambrisentan are recommended.

Pregnancy

Ambrisentan is contraindicated in pregnancy (see section 4.3). Animal studies have shown that
ambrisentan is teratogenic. There is no experience in humans.

Women receiving ambrisentan must be advised of the risk of foetal harm and alternative therapy
initiated if pregnancy occurs (see sections 4.3, 4.4 and 5.3).

Breast-feeding

ambrisentan (see section 4.3).
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Male fertility

The development of testicular tubular atrophy in male animals has been linked to the chronic
administration of ERAs, including ambrisentan (see section 5.3). Although no clear evidence of a
detrimental effect of ambrisentan long-term exposure on sperm count was found in ARIES-E study,
chronic administration of ambrisentan was associated with changes in markers of spermatogenesis. A
decrease in plasma inhibin-B concentration and an increase in plasma FSH concentration were
observed. The effect on male human fertility is not known but a deterioration of spermatogenesis
cannot be excluded. Chronic administration of ambrisentan was not associated with a change in
plasma testosterone in clinical studies.

4.7  Effects on ability to drive and use machines

Ambrisentan has minor or moderate influence on the ability to drive and use machines. The clinical
status of the patient and the adverse reaction profile of ambrisentan (such as hypotension, dizziness,
asthenia, fatigue) should be borne in mind when considering the patient's ability to perform tasks that
require judgement, motor or cognitive skills (see section 4.8). Patients should be aware of how they
might be affected by ambrisentan before driving or using machines.

4.8 Undesirable effects

Summary of the safety profile

The safety of ambrisentan has been evaluated as monotherapy and/or in combination in clinical trials
of more than 1200 patients with PAH (see section 5.1). Adverse reactions identified from 12 week
placebo controlled clinical trial data are included below by system organ class and frequency.
Information from longer term non-placebo controlled studies (ARIES-E and AMBITION
(combination with tadalafil)) is also included below. No previously unknown adverse reactions were
identified with long-term treatment or for ambrisentan in combination with tadalafil. With longer
observation in uncontrolled studies (mean observation of 79 weeks), the safety profile was similar to
that observed in the short term studies. Routine pharmacovigilance data are also presented.

Peripheral oedema, fluid retention and headache (including sinus headache, migraine) were the most
common adverse reactions observed with ambrisentan. The higher dose (10 mg) was associated with a
higher incidence of these adverse reactions, and peripheral oedema tended to be more severe in
patients >65 years in short-term clinical studies (see section 4.4).

Tabulated list of adverse reactions

Frequencies are defined as: very common (> 1/10); common (> 1/100 to <1/10); uncommon (>1/1,000
to <1/100); rare (=1/10,000 to <1/1,000); very rare (<1/10,000) and not known (cannot be estimated
from available data). For dose-related adverse reactions the frequency category reflects the higher
dose of ambrisentan. Frequency categories do not account for other factors including varying study
duration, pre-existing conditions and baseline patient characteristics. Adverse reaction frequency
categories assigned based on clinical trial experience may not reflect the frequency of adverse events
occurring during normal clinical practice. Within each frequerncy grouping, adverse reactions are
presented in order of decreasing seriousness.
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Ambrisentan

(ARIES-C and post
marketing)

Ambrisentan

(AMBITION and

ARIES-E)

Combination with
tadalafil

(AMBITION)

Blood and lymphatic system disorders

Anaemia (decreased haemoglobin, |Common! Very common Very common
decreased haematocrit)

Immune system disorders

Hypersensitivity reactions (e.g. Uncommon Common Common

angioedema, rash, pruritus)

Nervous system disorders

Headache (including sinus
headache, migraine)

Very common?

Very common

Very common

Dizziness Common® Very common Very common
Eye disorders

Blurred vision, visual impairment |Not known* Common Common

Ear and labyrinth disorders

Tinnitus NR NR Common
Sudden hearing loss NR NR Uncommon
Cardiac disorders

Cardiac failure Common® Common Common
Palpitation Common Very common Very common
Vascular disorders

Hypotension Common’ Common Common
Flushing Common Common Very common
Syncope Uncommon® Common Common
Respiratory, thoracic and mediastinal disorders

Epistaxis Common® Common Common
Dyspnoea Common** Very common Very commop.
Upper respiratory (e.g. nasal, sinus) [Common’

congestion, sinusitis,
nasopharyngitis, rhinitis
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Nasopharyngitis

Very common

Very common

Sinusitis, rhinitis

Common

Common

Nasal congestion

Very common

Very common

Gastrointestinal disorders

Nausea, vomiting, diarrhoea Common®

Nausea Very common Very common
Vomiting Common Very common
Diarrhoea Very common Very common
Abdominal pain Common Common Common
Constipation Common Common Common
Hepatobiliary disorders

Hepatic injury (see section 4.4) Uncommon®? NR NR
Autoimmune hepatitis (see section |Uncommon®* NR NR

4.4)

Hepatic transaminases increased Common® NR NR

Skin and subcutaneous tissue disorders

Rash NR Common’® Common’®

General disorders and administration site conditions

Peripheral oedema, fluid retention |Very common Very common Very common
Chest pain/discomfort Common Common Very common
Asthenia Common’ Common Common

Fatigue Common® Very common Very common

NR — not reported

! See section ‘Description of selected adverse reactions’.

? The frequency of headache appeared higher with 10 mg ambrisentan.
* Data derived from routine pharmacovigilance surveillance and frequencies based on placebo-
controlled clinical trial experience.

“Data derived from routine pharmacovigilance surveillance

* Most of the reported cases of cardiac failure were associated with fluid retention. Data derived from
routine pharmacovigilance surveillance, frequencies based on statistical modelling of placebo-
controlled clinical trial data. _
¢ Cases of worsening dyspnoea of unclear aetiology have been reported shortly after starttﬁg i,
ambrisentan therapy. Sy,
" The incidence of nasal congestion was dose related during ambrisentan therapy
¥ Cases of autoimmune hepatitis, including cases of exacerbation of autoimmune h,ep
injury have been reported during ambrisentan therapy. I
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? Rash includes rash erythematous, rash generalised, rash papular and rash pruritic

Description of selected adverse reactions

Decreased haemoglobin

In the post-marketing period, cases of anaemia requiring blood cell transfusion have been reported
(see section 4.4). The frequency of decreased haemoglobin (anaemia) was higher with 10 mg
ambrisentan. Across the 12 week placebo controlled Phase 3 clinical studies, mean haemoglobin
concentrations decreased for patients in the ambrisentan groups and were detected as early as week 4
(decrease by 0.83 g/dL); mean changes from baseline appeared to stabilise over the subsequent

8 weeks. A total of 17 patients (6.5%) in the ambrisentan treatment groups had decreases in
haemoglobin of >15% from baseline and which fell below the lower limit of normal.

Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare

professionals are asked to report any suspected adverse reactions via the natlonal_reportiﬁgg"%t_erﬂ
) T A

listed in Appendix V.

4.9  Overdose

There is no experience in PAH patients of ambrisentan at daily doses greater than 10 mg. In healthy
volunteers, single doses of 50 and 100 mg (5 to 10 times the maximum recommended dose) were
associated with headache, flushing, dizziness, nausea and nasal congestion.

Due to the mechanism of action, an overdose of ambrisentan could potentially result in hypotension
(see section 5.3). In the case of pronounced hypotension, active cardiovascular support may be
required. No specific antidote is available.

5.  PHARMACOLOGICAL PROPERTIES

5.1  Pharmacodynamic properties

Pharmacotherapeutic group: Anti-hypertensives, other anti-hypertensives, ATC code: C02KX02

Mechanism of action

Ambrisentan is an orally active, propanoic acid-class, ERA selective for the endothelin A (ETa)
receptor. Endothelin plays a significant role in the pathophysiology of PAH.

* Ambrisentan is a potent (Ki 0.016 nM) and highly selective ET4 antagonist (approximately
4000-fold more selective for ET4 as compared to ETg).

* Ambrisentan blocks the ET, receptor subtype, localized predominantly on vascular smooth
muscle cells and cardiac myocytes. This prevents endothelin-mediated activation of second
messenger systems that result in vasoconstriction and smooth muscle cell proliferation.

* The selectivity of ambrisentan for the ET, over the ETg receptor is expected to retain ETg
receptor mediated production of the vasodilators nitric oxide and prostacyclin.

Clinical efficacy and safety

]

Two randomised, double-blind, multi-centre, placebo controlled, Phase 3 pivotal fﬁtu‘d_fes w
conducted (ARIES-1 and 2). ARIES-1 included 201 patients and compared ambrigéﬁ‘t#;ig‘m i
10 mg with placebo. ARIES-2 included 192 patients and compared ambrisentan 2§mg{and
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placebo. In both studies, ambrisentan was added to patients’ supportive/background medication,
which could have included a combination of digoxin, anticoagulants, diuretics, oxygen and
vasodilators (calcium channel blockers, ACE inhibitors). Patients enrolled had IPAH or PAH
associated with connective tissue disease (PAH-CTD). The majority of patients had WHO functional
Class II (38.4%) or Class III (55.0%) symptoms. Patients with pre-existent hepatic disease (cirrhosis
or clinically significantly elevated aminotransferases) and patients using other targeted therapy for
PAH (e.g. prostanoids) were excluded. Haemodynamic parameters were not assessed in these studies.

The primary endpoint defined for the Phase 3 studies was improvement in exercise capacity assessed
by change from baseline in 6 minute walk distance (6MWD) at 12 weeks. In both studies, treatment
with ambrisentan resulted in a significant improvement in 6MWD for each dose of ambrisentan.

The placebo-adjusted improvement in mean 6MWD at week 12 compared to baseline was 30.6 m
(95% CI: 2.9 to 58.3; p=0.008) and 59.4 m (95% CI: 29.6 to 89.3; p<0.001) for the 5 mg group, in
ARIES 1 and 2 respectively. The placebo-adjusted improvement in mean 6MWD at week 12 in
patients in the 10 mg group in ARIES-1 was 51.4 m (95% CI: 26.6 to 76.2; p <0.001).

A pre-specified combined analysis of the Phase 3 studies (ARIES-C) was conducted. The placebo-
adjusted mean improvement in 6MWD was 44.6 m (95% CI: 24.3 to 64.9; p<0.001) for the 5 mg
dose, and 52.5 m (95% CI: 28.8 to 76.2; p<0.001) for the 10 mg dose.

In ARIES-2, ambrisentan (combined dose group) significantly delayed the time to clinical worsening
of PAH compared to placebo (p<0.001), the hazard ratio demonstrated an 80% reduction (95% CI:
47% to 92%). The measure included: death, lung transplantation, hospitalisation for PAH, atrial
septostomy, addition of other PAH therapeutic agents and early escape criteria. A statistically
significant increase (3.41 + 6.96) was observed for the combined dose group in the physical
functioning scale of the SF-36 Health Survey compared with placebo (-0.20 + 8.14, p=0.005).
Treatment with ambrisentan led to a statistically significant improvement in Borg Dyspnea Index
(BDI) at week 12 (placebo-adjusted BDI of -1.1 (95% CI: -1.8 to -0.4; p=0.019; combined dose

group)).
Long term data

Patients enrolled into ARIES-1 and 2 were eligible to enter a long term open label extension study
ARIES-E (n=383). The combined mean exposure was approximately 145 + 80 weeks, and the
maximum exposure was approximately 295 weeks. The main primary endpoints of this study were the
incidence and severity of adverse events associated with long-term exposure to ambrisentan, including
serum LFTs. The safety findings observed with long-term ambrisentan exposure in this study were
generally consistent with those observed in the 12 week placebo-controlled studies.

The observed probability of survival for subjects receiving ambrisentan (combined ambrisentan dose
group) at 1, 2 and 3 years was 93%, 85% and 79% respectively.

In an open label study (AMB222), ambrisentan was studied in 36 patients to evaluate the incidence of
increased serum aminotransferase concentrations in patients who had previously discontinued other
ERA therapy due to aminotransferase abnormalities. During a mean of 53 weeks of treatment with
ambrisentan, none of the patients enrolled had a confirmed serum ALT >3xULN that required
permanent discontinuation of treatment. Fifty percent of patients had increased from 5 mg to 10 mg
ambrisentan during this time.

The cumulative incidence of serum aminotransferase abnormalities >3xULN in all Phase’2 ;md‘3

studies (including respective open label extensions) was 17 of 483 subjects over a mean exp@éure :
duration of 79.5 weeks. This is an event rate of 2.3 events per 100 patient years of ex] @sﬁre i
ambrisentan. In the ARIES-E open label long term extension study, the 2 year risk of deVe]op
serum aminotransferase elevations >3xULN in patients treated with ambrisentan Wa.i*l
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Other clinical information

An improvement in haemodynamic parameters was observed in patients with PAH after 12 weeks
(n=29) in a Phase 2 study (AMB220). Treatment with ambrisentan resulted in an increase in mean
cardiac index, a decrease in mean pulmonary artery pressure, and a decrease in mean pulmonary
vascular resistance.

Decrease in systolic and diastolic blood pressures has been reported with ambrisentan therapy. In
placebo controlled clinical trials of 12 weeks duration mean reduction in systolic and diastolic blood
pressures from base line to end of treatment were 3mm Hg and 4.2 mm Hg respectively. The mean
decreases in systolic and diastolic blood pressures persisted for up to 4 years of treatment with
ambrisentan in the long term open label ARIES E study.

No clinically meaningful effects on the pharmacokinetics of ambrisentan or sildenafil were seen
during a drug-drug interaction study in healthy volunteers, and the combination was well tolerated.
The number of patients who received concomitant ambrisentan and sildenafil in ARIES-E and
AMB222 was 22 patients (5.7%) and 17 patients (47%), respectively. No additional safety concerns
were identified in these patients.

Clinical efficacy in combination with tadalafil

A multicenter, double-blind, active comparator, event-driven, Phase 3 outcome study
(AMB112565/AMBITION) was conducted to assess the efficacy of initial combination of
ambrisentan and tadalafil vs. monotherapy of either ambrisentan or tadalafil alone, in 500 treatment
naive PAH patients, randomised 2:1:1, respectively. No patients received placebo alone. The primary
analysis was combination group vs. pooled monotherapy groups. Supportive comparisons of
combination therapy group vs. the individual monotherapy groups were also made. Patients with
significant anaemia, fluid retention or rare retinal diseases were excluded according to the
investigators' criteria. Patients with ALT and AST values >2xULN at baseline were also excluded.

At baseline, 96% of patients were naive to any previous PAH-specific treatment, and the median time
from diagnosis to entry into the study was 22 days. Patients started on ambrisentan 5 mg and tadalafil
20 mg, and were titrated to 40 mg tadalafil at week 4 and 10 mg ambrisentan at week 8, unless there
were tolerability issues. The median double-blind treatment duration for combination therapy was
greater than 1.5 years.

The primary endpoint was the time to first occurrence of a clinical failure event, defined as:
- death, or
- hospitalisation for worsening PAH,
- disease progression;
- unsatisfactory long-term clinical response.

The mean age of all patients was 54 years (SD 15; range 18-75 years of age). Patients WHO FC at
baseline was IT (31%) and FC III (69%). Idiopathic or heritable PAH was the most common aetiology
in the study population (56%), followed by PAH due to connective tissue disorders (37%), PAH
associated with drugs and toxins (3%), corrected simple congenital heart disease (2%), and HIV (2%).
Patients with WHO FC 1I and I1I had a mean baseline 6MWD of 353 metres.

Qutcome endpoints

Treatment with combination therapy resulted in a 50% risk reduction (hazard ratio [HR] 0.502; 95%
CI: 0.348 to 0.724; p=0.0002) of the composite clinical failure endpoint up to final assessmq:nt vmt
when compared to the pooled monotherapy group [Figure 1 and Table 1]. The treatment effect was
driven by a 63% reduction in hospitalisations on combination therapy, was establlshed early{ nq
sustained. Efficacy of combination therapy on the primary endpoint was consistent on the comparlso'u
to individual monotherapy and across the subgroups of age, ethnic origin, geographxbakreglon T
aetiology (JPAH /hPAH and PAH-CTD). The effect was significant for both FC II and-,.‘ AT pati -
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Figure 1
Time to Clinical Failure
S :
© : :
g 2 year 63.2% -
I-l'- 50 : 3 year 56.1%
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w : ]
251 ~— Combination therapy ! HR:0.502
: i 95% C1(0.348, 0.724)
-~ Pooled mono_therapy p=0.0002
0 , . — . . .
0 24 48 72 96 120 144 168 192
Time (weeks)
Number at risk:
Combination: 253 229 186 145 106 7 36 4
Pooled monotherapy. 247 209 155 108 77 49 25 5
Table 1
Ambrisentan + Monotherapy Ambrisentan Tadalafil
Tadalafil Pooled monotherapy | monotherapy
(N=253) (N=247) (N=126) (N=121)
Time to First Clinical Failure Event (Adjudicated)
Clinical failure, no. (%) 46 (18%) 77 (31%) 43 (34) 34 (28)
0.502 0.477 0.528
Hazard ratio (95% CI)
(0.348, 0.724) (0.314,0.723) | (0.338,0.827)
P-value, Log-rank test 0.0002 0.0004 0.0045
Component as First Clinical Failure Event (Adjudicated)
Death (all-cause) 9 (4%) 8 (3%) 2(2) 6(5)
Hospitalisation for 10 (4%) 30 (12%) 18 (14) 12 (10)
worsening PAH
Disease progression 10 (4%) 16 (6%) 12 (10) 4 (3)
Unsatisfactory long-term 17 (7%) 23 (9%) 11(9) 12 (10)
clinical response
Time to First Hospitalisation for Worsening PAH (Adjudicated)
First hospitalisation, no. 19 (8%) 44 (18%) 27 (21%)
(%0)
Hazard ratio (95% CI) 0.372 0323 |/
P-value, Log-rank test 0.0002 <0.0001 '
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Secondary endpoints
Secondary endpoints were tested:

Table 2

Secondary Endpoints Ambrisentan | Monotherapy | Difference and | p value
(change from baseline to + Tadalafil | pooled Confidence

week 24) Interval

.
NT-proBNP (% 7o difference

reduction) -67.2 -50.4 -33.8;95% CI: | p<0.0001
-44.8, -20.7

% subjects achieving a Odds ratio 1.56;

satisfactory clinical 39 29 95% CI: 1.05, p=0.026

response at week 24 232

. » 0
6MWD (metres, median 49.0 238 22.75m; 95%

change) CI: 12.00, 33.50 | P<0-0001

Idiopathic Pulmonary Fibrosis

A study of 492 patients (ambrisentan N=329, placebo N=163) with idiopathic pulmonary fibrosis
(IPF), 11% of which had secondary pulmonary hypertension (WHO group 3), has been conducted, but
was terminated early when it was determined that the primary efficacy endpoint could not be met
(ARTEMIS-IPF study). Ninety events (27%) of IPF progression (including respiratory
hospitalisations) or death were observed in the ambrisentan group compared to 28 events (17%) in the
placebo group. Ambrisentan is therefore contraindicated for patients with IPF with or without
secondary pulmonary hypertension (see section 4.3).

5.2 Pharmacokinetic properties

Absorption

Ambrisentan is absorbed rapidly in humans. After oral administration, maximum plasma
concentrations (Cuax) of ambrisentan typically occur around 1.5 hours post-dose under both fasted and
fed conditions. Cyax and area under the plasma concentration-time curve (AUC) increase dose
proportionally over the therapeutic dose range. Steady-state is generally achieved following 4 days of
repeat dosing.

A food-effect study involving administration of ambrisentan to healthy volunteers under fasting
conditions and with a high-fat meal indicated that the Cpay was decreased 12% while the AUC
remained unchanged. This decrease in peak concentration is not clinically significant, and therefore
ambrisentan can be taken with or without food.

Distribution

Ambrisentan is highly plasma protein bound. The in vitro plasma protein binding of a#i’}mﬁén’thukﬁi;%s‘i,% e ‘

'l u

on average, 98.8% and independent of concentration over the range of 0.2 — 20 microg_x\-a ‘.-‘\‘9&1;-
Ambrisentan is primarily bound to albumin (96.5%) and to a lesser extent to alphaj-acid®

d'glycopree
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The distribution of ambrisentan into red blood cells is low, with a mean blood:plasma ratio of 0.57
and 0.61 in males and females, respectively.

Biotransformation

Ambrisentan is a non-sulphonamide (propanoic acid) ERA.

Ambrisentan is glucuronidated via several UGT isoenzymes (UGT1A9S, UGT2B7S and UGT1A38S)
to form ambrisentan glucuronide (13%). Ambrisentan also undergoes oxidative metabolism mainly by
CYP3A4 and to a lesser extent by CYP3AS5 and CYP2C19 to form 4-hydroxymethyl ambrisentan
(21%) which is further glucuronidated to 4-hydroxymethyl ambrisentan glucuronide (5%). The
binding affinity of 4-hydroxymethyl ambrisentan for the human endothelin receptor is 65-fold less
than ambrisentan. Therefore at concentrations observed in the plasma (approximately 4% relative to
parent ambrisentan), 4-hydroxymethyl ambrisentan is not expected to contribute to pharmacological
activity of ambrisentan.

In vitro data indicate that ambrisentan at 300 uM resulted in less than 50 % inhibition of UGTI1AL,
UGT1A6, UGT1A9, UGT2B7 (up to 30%) or of cytochrome P450 enzymes 1A2, 2A6, 2B6, 2C8,
2C9, 2C19, 2D6, 2E1 and 3A4 (up to 25%). In vitro, ambrisentan has no inhibitory effect on human
transporters at clinically relevant concentrations, including Pgp, BCRP, MRP2, BSEP, OATP 1B1,
OATPIB3 and NTCP. Furthermore, ambrisentan did not induce MRP2, Pgp or BSEP protein
expression in rat hepatocytes. Taken together, the in vitro data suggest ambrisentan at clinically
relevant concentrations (plasma Cpax up to 3.2 uM) would not be expected to have an effect on
UGTIAIL, UGT1A6, UGT1A9, UGT2B7 or cytochrome P450 enzymes 1A2, 2A6, 2B6, 2C8, 2C9,
2C19, 2D6, 2E1, 3A4 or transport via BSEP, BCRP, Pgp, MRP2, OATP1B1/3, or NTCP.

The effects of steady-state ambrisentan (10 mg once daily) on the pharmacokinetics and
pharmacodynamics of a single dose of warfarin (25 mg), as measured by PT and INR, were
investigated in 20 healthy volunteers. Ambrisentan did not have any clinically relevant effects on the
pharmacokinetics or pharmacodynamics of warfarin. Similarly, co-administration with warfarin did
not affect the pharmacokinetics of ambrisentan (see section 4.5).

The effect of 7-day dosing of sildenafil (20 mg three times daily) on the pharmacokinetics of a single
dose of ambrisentan, and the effects of 7-day dosing of ambrisentan (10 mg once daily) on the
pharmacokinetics of a single dose of sildenafil were investigated in 19 healthy volunteers. With the
exception of a 13% increase in sildenafil Caa following co-administration with ambrisentan, there
were no other changes in the pharmacokinetic parameters of sildenafil, N-desmethyl-sildenafil and
ambrisentan. This slight increase in sildenafil Cpay is not considered clinically relevant (see section
4.5).

The effects of steady-state ambrisentan (10 mg once daily) on the pharmacokinetics of a single dose
of tadalafil, and the effects of steady-state tadalafil (40 mg once daily) on the pharmacokinetics of a
single dose of ambrisentan were studied in 23 healthy volunteers. Ambrisentan did not have any
clinically relevant effects on the pharmacokinetics of tadalafil. Similarly, co-administration with
tadalafil did not affect the pharmacokinetics of ambrisentan (see section 4.5).

The effects of repeat dosing of ketoconazole (400 mg once daily) on the pharmacokinetics of a single
dose of 10 mg ambrisentan were investigated in 16 healthy volunteers. Exposures of ambrisentan as
measured by AUC-int) and Crax Were increased by 35% and 20%, respectively. This change in
exposure is unlikely to be of any clinical relevance and therefore ambrisentan may be co-administered
with ketoconazole. iy

The effects of repeat dosing of cyclosporine A (100 — 150 mg twice daily) on the steach'fl-_‘gsgite iy
pharmacokinetics of ambrisentan (5 mg once daily), and the effects of repeat dosing o‘fambnseﬁta
(5 mg once daily) on the steady-state pharmacokinetics of cyclosporine A (100 — 150 mgtw; & dg ),
were studied in healthy volunteers. The Cpax and AUC(0-;) of ambrisentan increased (48%" ndi1 219 ‘:"' -
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respectively) in the presence of multiple doses of cyclosporine A. Based on these changes, the dose of
ambrisentan should be limited to 5 mg once daily when co-administered with cyclosporine A (see
section 4.2). However, multiple doses of ambrisentan had no clinically relevant effect on cyclosporine
A exposure, and no dose adjustment of cyclosporine A is warranted.

The effects of acute and repeat dosing of rifampicin (600 mg once daily) on the steady-state
pharmacokinetics of ambrisentan (10 mg once daily) were studied in healthy volunteers. Following
initial doses of rifampicin, a transient increase in ambrisentan AUC(0—) (121% and 116% after first
and second doses of rifampicin, respectively) was observed, presumably due to a rifampicin-mediated
OATP inhibition. However, there was no clinically relevant effect on ambrisentan exposure by day 8,
following administration of multiple doses of rifampicin. Patients on ambrisentan therapy should be
closely monitored when starting treatment with rifampicin (see sections 4.4 and 4.5).

The effects of repeat dosing of ambrisentan (10 mg) on the pharmacokinetics of single dose digoxin
were studied in 15 healthy volunteers. Multiple doses of ambrisentan resulted in slight increases in
digoxin AUCq.a and trough concentrations, and a 29% increase in digoxin Cpax. The increase in
digoxin exposure observed in the presence of multiple doses of ambrisentan was not considered
clinically relevant, and no dose adjustment of digoxin is warranted (see section 4.5).

The effects of 12 days dosing with ambrisentan (10 mg once daily) on the pharmacokinetics of a
single dose of oral contraceptive containing ethinyl estradiol (35 ug) and norethindrone (1 mg) were
studied in healthy female volunteers. The Cmax and AUC(g .. were slightly decreased for ethinyl
estradiol (8% and 4%, respectively), and slightly increased for norethindrone (13% and 14 %,
respectively). These changes in exposure to ethinyl estradiol or norethindrone were small and are
unlikely to be clinically significant (see section 4.5).

Elimination

Ambrisentan and its metabolites are eliminated primarily in the bile following hepatic and/or extra-
hepatic metabolism. Approximately 22% of the administered dose is recovered in the urine following
oral administration with 3.3% being unchanged ambrisentan. Plasma elimination half-life in humans

ranges from 13.6 to 16.5 hours.

Special populations

Based on the results of a population pharmacokinetic analysis in healthy volunteers and patients with
PAH, the pharmacokinetics of ambrisentan were not significantly influenced by gender or age (see
section 4.2).

Renal impairment

Ambrisentan does not undergo significant renal metabolism or renal clearance (excretion). In a
population pharmacokinetic analysis, creatinine clearance was found to be a statistically significant
covariate affecting the oral clearance of ambrisentan. The magnitude of the decrease in oral clearance
is modest (20-40%) in patients with moderate renal impairment and therefore is unlikely to be of any
clinical relevance. However, caution should be used in patients with severe renal impairment (see
section 4.2).

Hepatic impairment

The main routes of metabolism of ambrisentan are glucuronidation and oxidation with subsequer
elimination in the bile and therefore hepatic impairment might be expected to increase e)gpps _ﬁ’ﬁ@max
and AUC) of ambrisentan. In a population pharmacokinetic analysis, the oral clearance v@;ﬁz’is’»_ HoWn'gg
be decreased as a function of increasing bilirubin levels. However, the magnitude of efft p_’.(',;oﬁb'ilirﬁb,-;f’
is modest (compared to the typical patient with a bilirubin of 0.6 mg/dl, a patient with an elevaté
bilirubin of 4.5 mg/dl would have approximately 30% lower oral clearance of ambrisentar). Fh i
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pharmacokinetics of ambrisentan in patients with hepatic impairment (with or without cirrhosis) has
not been studied. Therefore ambrisentan should not be initiated in patients with severe hepatic
impairment or clinically significant elevated hepatic aminotransferases (>3xULN) (see sections 4.3
and 4.4).

5.3 Preclinical safety data

Due to the class primary pharmacologic effect, a large single dose of ambrisentan (i.e. an overdose)
could lower arterial pressure and have the potential for causing hypotension and symptoms related to
vasodilation.

Ambrisentan was not shown to be an inhibitor of bile acid transport or to produce overt
hepatotoxicity.

Inflammation and changes in the nasal cavity epithelium have been seen in rodents after chronic
administration at exposures below the therapeutic levels in humans. In dogs, slight inflammatory
responses were observed following chronic high dose administration of ambrisentan at exposures
greater than 20—fold that observed in patients.

Nasal bone hyperplasia of the ethmoid turbinates has been observed in the nasal cavity of rats treated
with ambrisentan, at exposure levels 3-fold the clinical AUC. Nasal bone hyperplasia has not been
observed with ambrisentan in mice or dogs. In the rat, hyperplasia of nasal turbinate bone is a
recognised response to nasal inflammation, based on experience with other compounds.

Ambrisentan was clastogenic when tested at high concentrations in mammalian cells in vitro. No
evidence for mutagenic or genotoxic effects of ambrisentan were seen in bacteria or in two in vivo
rodent studies.

There was no evidence of carcinogenic potential in 2 year oral studies in rats and mice. There was a
small increase in mammary fibroadenomas, a benign tumor, in male rats at the highest dose only.
Systemic exposure to ambrisentan in male rats at this dose (based on steady-state AUC) was 6-fold
that achieved at the 10 mg/day clinical dose.

Testicular tubular atrophy, which was occasionally associated with aspermia, was observed in oral
repeat dose toxicity and fertility studies with male rats and mice without safety margin. The testicular
changes were not fully recoverable during the off-dose periods evaluated. However no testicular
changes were observed in dog studies of up to 39 weeks duration at an exposure 35—fold that seen in
humans based on AUC. In male rats, there were no effects of ambrisentan on sperm motility at all
doses tested (up to 300 mg/kg/day). A slight (<10%) decrease in the percentage of morphologically
normal sperms was noted at 300 mg/kg/day but not at 100 mg/kg/day (>9-fold clinical exposure at

10 mg/day). The effect of ambrisentan on male human fertility is not known.

Ambrisentan has been shown to be teratogenic in rats and rabbits. Abnormalities of the lower jaw,
tongue, and/or palate were seen at all doses tested. In addition, the rat study showed an increased
incidence of interventricular septal defects, trunk vessel defects, thyroid and thymus abnormalities,
ossification of the basisphenoid bone, and the occurrence of the umbilical artery located on the left
side of the urinary bladder instead of the right side. Teratogenicity is a suspected class effect of
ERAs.

Administration of ambrisentan to female rats from late-pregnancy through lactation caused zgc_iVe;;scz. .
events on maternal behaviour, reduced pup survival and impairment of the reproductive capability.of .,
the offspring (with observation of small testes at necropsy), at exposure 3-fold the AUC at:t
maximum recommended human dose. “ o

f
Jf
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In juvenile rats administered ambrisentan orally once daily during postnatal day 7 to 263 orh 2

decrease in brain weight (~3% to -8%) with no morphologic or neurobehavioral chanées';dé?fur;é
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after breathing sounds, apnoea and hypoxia were observed. These effects occurred at exposures
approximately 1.8 to 7 times human paediatric exposures at 10 mg (age 9 to 15 years), based on AUC.

The clinical relevance of this finding to the paediatric population is not fully understood.

6. PHARMACEUTICAL PARTICULARS
6.1  List of excipients

Tablet core

Lactose monohydrate
Microcrystalline cellulose
Croscarmellose sodium
Magnesium stearate

Film coat

Polyvinyl alcohol (partially hydrolysed)
Talc (E553b)

Titanium dioxide (E171)

Macrogol 3350

Lecithin (soya) (E322)

Allura red AC Aluminium Lake (E129)

6.2 Incompatibilities

Not applicable.

6.3  Shelf life

5 years.

6.4  Special precautions for storage

This medicinal product does not require any special storage conditions.

6.5 Nature and contents of container

PVC/PVDC/aluminium foil blisters.
Pack sizes with unit dose blisters of 10x1 or 30x1 film-coated tablets.
Not all pack sizes may be marketed.

6.6  Special precautions for disposal

No special requirements for disposal.

7. MARKETING AUTHORISATION HOLDER

GlaxoSmithKline (Ireland) Limited
12 Riverwalk

Citywest Business Campus

Dublin 24

Ireland
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8. MARKETING AUTHORISATION NUMBER(S)

Volibris 5 mg film-coated tablets
EU/1/08/451/001
EU/1/08/451/002

Volibris 10 mg film-coated tablets

EU/1/08/451/003
EU/1/08/451/004

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Date of first authorisation: 21 April 2008
Date of latest renewal: 14 January 2013
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